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Competences and Guarantees

DEKRA is a testing laboratory competent to carry out the tests described in this report.
In order to assure the traceability to other national and international laboratories, DEKRA has a calibration and

maintenance program for its measurement equipment.

DEKRA guarantees the reliability of the data presented in this report, which is the result of the measurements and
the tests performed to the item under test on the date and under the conditions stated in the report and it is based

on the knowledge and technical facilities available at DEKRA at the time of performance of the test.

DEKRA is liable to the client for the maintenance of the confidentiality of all information related to the item under

test and the results of the test.
The results presented in this Test Report apply only to the particular item under test established in this document.

IMPORTANT: No parts of this report may be reproduced or quoted out of context, in any form or by any means,

except in full, without the previous written permission of DEKRA.

General Conditions

1. The test results relate only to the samples tested.

2. The testresults shown in the test report are traceable to the national/international standard through the
calibration report of the equipment and evaluated measurement uncertainty herein.
This report must not be used to claim product endorsement by TAF or any agency of the government.

4. The test report shall not be reproduced without the written approval of DEKRA Testing and Certification Co.,
Ltd.

5. Measurement uncertainties evaluated for each testing system and associated connections are given here to
provide the system information for reference. Compliance determinations do not take into account

measurement uncertainties for each testing system, but are based on the results of the compliance

measurement.
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Summary of Test Result

gg eret Test Items ® ARSeSS/L;I;\IL) Remark
3 AC Power Line Conducted Emission PASS -
4 Emission Bandwidth PASS -
5 Maximum Conducted Output Power PASS -
6 Maximum Power Spectral Density PASS -
7 Transmitter Radiated Spurious Emission PASS -

Comments and Explanations

The declared of product specification for EUT presented in the report are provided by the manufacturer, and the
manufacturer takes all the responsibilities for the accuracy of product specification.

Comments and Remarks

The product specification and testing instructions for the EUT declared in the report are provided by the

manufacturer who will take all responsibilities for the accuracy.
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1.
1.1.

General Information

EUT Description

Frequency Range

5720 ~ 5850 MHz

Operating Frequency /

Channel Number

IEEE 802.11a

IEEE 802.11n/ac/ax/be (20 MHz)

5720 ~ 5825 MHz / 6 Channels

IEEE 802.11n/ac/ax/be (40 MHz)

5710 ~ 5795 MHz / 3 Channels

IEEE 802.11ac/ax/be (80 MHz)

5690 ~ 5775 MHz / 2 Channel

Type of Modulation

IEEE 802.11a/n

OFDM-BPSK, QPSK, 16QAM, 64QAM

IEEE 802.11ac

OFDM-BPSK, QPSK, 16QAM, 64QAM,
256QAM

IEEE 802.11ax

OFDMA-BPSK, QPSK, 16QAM, 64QAM,
256QAM, 1024QAM

IEEE 802.11be

OFDMA-BPSK, QPSK, 16QAM, 64QAM,
256QAM, 1024QAM, 4096QAM

Accessories Information

Equipment
No. auip Brand Name Model No. Remark
Name

1 Cradle msi GUBE®65 Cradle | With cable: Shielded, 0.9m
Antenna Information
Ant. Brand Name Model No. Type Antenna Gain (dBi) Directional Gain (dBi)

1 WHA YU C059-510503-A PCB 2.62

5.65
2 WHA YU C059-510504-A PCB 2.66

Directional Gain = 10log [(10620 + 106220 +  + 106N/20)2 / Nan]

For IEEE 802.11a/n/ac/ax/be Mode: (2TX, 2RX)

Both Ant. 1 and Ant. 2 can be used as transmitting/receiving antennas, and they can transmit/receive signal

simultaneously.

1.2. EUT Information
EUT Power Type From Host system
Beamforming Function ] | with beamforming X | without beamforming
Resource Unit of
Full RU Partial RU
802.11ax/be > | Fu N I
Product T [ ]| Outdoor AP 1 | Indoor AP
roduct Type ) )
[]| Fixed P2P AP X | Client
TEL : +886-3-582-8001 Page Number : 7 of 25
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1.3. Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the following
standards:

¢ 47 CFR FCC Part 15

¢  ANSI C63.10-2013

+  KDB 789033 D02 v02r01

The following reference test guidance is not within the scope of accreditation of TAF.

¢  KDB 662911 D01 v02r01

¢ KDB 412172 D01 v01r01

¢  KDB 414788 D01 v01r01

1.4. Testing Location Information

Testing Location Information

Test Laboratory : DEKRA Testing and Certification Co., Ltd.

1 ADD: No0.372-2, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County 31061,
Taiwan, R.O.C.
(TAF: 3024) | TEL: +886-3-582-8001 FAX: +886-3-582-8958

Test site Designation No. TW3024 with FCC.
Conformity Assessment Body Identifier (CABID) TW3024 with ISED.

2 ADD: No0.372, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County 31061, Taiwan,
R.O.C.
(TAF: 3024) | TEL: +886-3-582-8001 FAX: +886-3-582-8958

Test site Designation No. TW3024 with FCC.
Conformity Assessment Body Identifier (CABID) TW3024 with ISED.

Test site number for address 1 includes HC-SRO02. Test site number for address 2 includes HC-CB02,
HC-CB03, HC-CB04, HC-SR10 and HC-SR12.

Test Condition Test Site No. | Test Engineer Test Environment Test Date
(°C /%)
AC Conduction Emission HC-SR02 Gary Liao 19~21/60~61.5 2024/11/21~2024/11/22
RF Conducted Emission HC-SR12 Kevin Teng | 22.8~24.2/49.2~52.1 | 2024/10/01~2024/11/22
Ling Chen
Radiated Emission HC-CB04 Cyril Chen 22.7~24.9 /1 47.2~50.9 | 2024/10/08~2024/10/29
Brook Cheng
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1.5. Measurement Uncertainty

Uncertainties have been calculated according to the DEKRA internal document with the emissions test results be
included in the report. The measurement uncertainties given below are based on a 95% confidence level (based

on a coverage factor (k=2).

Test Item Uncertainty
AC Power Line Conducted Emission +2.34dB
Emission Bandwidth +636.54 Hz
Maximum Conducted Output Power +1.16 dB
Maximum Power Spectral Density +2.47 dB
Transmitter Radiated Spurious Emission i::é 35 :E(I)(LVZ i 2:2
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1.6. List of Test Equipment
HC-SR02
Instrument Manufacturer Model No. Serial No. Characteristics Cal. Date Next Cal. Date
Artificial Mains 9kHz-30MHz,

R&S ENV4200 848411/010 . 2023/12/15 2024/12/14
Network 4line/100A
EMI Test Receiver R&S ESR3 102608 9 kHz - 3.6 GHz 2024/09/11 2025/09/10
Two-Line V-Network | R&S ENV216 100096 9kHz-30MHz 2024/06/03 2025/06/02
Coaxial Cable(9 m) | Harbour RG-400 HC-SR02 9 kHz-2500 MHz 2024/08/15 2025/08/14

) . €3 210616 dekra

EMI Testing System | Audix Vo HC-SR02 N/A N/A N/A
HC-SR12
Instrument Manufacturer Model No. Serial No. Characteristics Cal. Date Next Cal. Date
High Speed Peak
Power Meter Dual Anritsu ML2496A 1947001 0.3-40 GHz 2024/01/09 2025/01/08
Input
Pulse Power Sensor | Anritsu MA2411B 1911082 0.3-40 GHz 2024/01/09 2025/01/08
Pulse Power Sensor | Anritsu MA2411B 1911083 0.3-40 GHz 2024/01/09 2025/01/08
Signal & Spectrum

R&S FSv40 101869 10Hz-40GHz 2024/06/20 2025/06/19
Analyzer
HC-CB04
Instrument Manufacturer Model No. Serial No. Characteristics Cal. Date Next Cal. Date
Signal and

R&S FSVA40 101435 10 Hz-40 GHz 2024/05/17 2025/05/16
Spectrum Analyzer
Trilog Broadband

Schwarzbeck VULB 9168 1209 30 MHz-2 GHz 2024/06/11 2025/06/10
Antenna
Double Ridged Horn

RF SPIN DRH18-E 211212A18EN | 1G-18GHz 2023/11/17 2024/11/16
Antenna
Horn Antenna Schwarzbeck BBHA 9170 203 18G-40GHz 2024/02/02 2025/02/01
Pre-Amplifier EMCI EMC01820I 980364 30M-8 GHz,20 dB 2024/06/04 2025/06/03
Pre-Amplifier EMEC EMO01G18GA 060835 1-18 GHz,50 dB 2024/07/16 2025/07/15
Pre-Amplifier SGH SGH184 20230411-2 18G-40 GHz,54 dB | 2024/04/23 2025/04/22
EMI Test Receiver R&S ESR7 102260 10 Hz-7 GHz 2023/11/27 2024/11/26
Magnetic Loop

Teseq HLA 6121 49611 0.01-30 MHz 2024/02/23 2025/02/22
Antenna

) 30 MHz-18 GHz,
Coaxial Cable Huber+Suhner SF104 HC-CB04 1m 2024/08/07 2025/08/06
. Huber+Suhner,R

Coaxial Cable osnol SF102_UP0264 HC-CB04-1 18-40 GHz, 3m 2024/08/13 2025/08/12
Radiated Software Audix e3V9 HC-CB04_1 N/A N/A N/A
Note: All equipment upon which need to calibrated are with calibration period of 1 year.
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2. Test Configuration of EUT
2.1 Test Condition

EUT Operational Condition

Testing Voltage AC 120V/60Hz

2.2. Test Frequency Mode

Test Software AX Series MP Toolkit
<2TX, NSS 1>
F n
Modulation rt(al\c;llj_'ez)cy Power Setting
5720 14.0
802.11 5745 12.5
dla
5785 12.5
5825 13.0
5720 14.0
5745 12.5
802.11be (20 MHz) - 128
5825 13.0
5710 13.0
802.11be (40 MHz) 5755 12.0
5795 12.0
5690 13.0
802.11be (80 MHz) — 120
<2TX, NSS 2>
Frequenc
Modulation (l\(jIHz) J Power Setting
5720 14.0
5745 12.5
802.11be (20 MHz) - 128
5825 13.0
5710 13.0
802.11be (40 MHz) 5755 12.5
5795 12.0
5690 13.0
802.11be (80 MHz) — o5
TEL : +886-3-582-8001 Page Number : 11 of 25
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2.3. Duty Cycle

<2TX, NSS 1>
Modulation On Time On+Off Time Duty Cycle Duty Factor 1/T Minimum
(ms) (ms) (%) (dB) VBW (kHz)
802.11a 0.087 0.292 29.79 5.259 11.494
802.11be (20 MHz) 0.334 0.540 61.85 2.086 2.994
802.11be (40 MHz) 0.334 0.540 61.85 2.086 2.994
802.11be (80 MHz) 0.332 0.540 61.48 2.113 3.012
802.11be (160 MHz) 0.332 0.540 61.48 2.11 3.012

Note: The duty factor will compensate for the total power and power spectral density.
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802.11a 802.11be (20 MHz)

802.11be (40 MHz) 802.11be (80 MHz)

802.11be (160 MHz)
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<2TX, NSS 2>
: On Time On+Off Time Duty Cycle Duty Factor 1/T Minimum
Modulation
(ms) (ms) (%) (dB) VBW (kHz)
802.11be (20 MHz) 0.348 0.556 62.59 2.035 2.874
802.11be (40 MHz) 0.348 0.556 62.59 2.035 2.874
802.11be (80 MHz) 0.348 0.556 62.59 2.035 2.874
802.11be (160 MHz) 0.348 0.556 62.59 2.03 2.874
Note: The duty factor will compensate for the total power and power spectral density.
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802.11be (20 MHz) 802.11be (40 MHz)

802.11be (80 MHz) 802.11be (160 MHz)
TEL : +886-3-582-8001 Page Number . 15 of 25
FAX : +886-3-582-8958 Issued Date . Jan. 16, 2025

Report Version : V1.0



Report No. : 2470803R-RFUSV03S-D

2.4. The Worst Case Measurement Configuration

Tests Item AC Power Line Conducted Emission
Test Condition AC power line conducted measurement for line and neutral
Operating Mode Transmit

Tests Item Emission Bandwidth

Maximum Conducted Output Power
Maximum Power Spectral Density

Test Condition Conducted measurement at transmit chains
Tests Item Transmitter Radiated Spurious Emission
Test Condition Radiated measurement

If EUT consist of multiple antenna assembly (multiple antenna are used in EUT
regardless of spatial multiplexing MIMO configuration), the radiated test should be
performed with highest antenna gain of each antenna type.

Operating Mode < 1GHz | Transmit

Operating Mode > 1GHz | Transmit

The EUT was performed at X axis, Y axis and Z axis position for radiated spurious emission test.
The worst case was found at Z axis, so the measurement will follow this same test configuration.

Note:

1. Determining compliance shall be based on the results of the compliance measurement, not taking into
account measurement instrumentation uncertainty.

2. For radiated emission below 1 GHz and AC power line conducted emission have performed all modes of
operation were investigated and the worst-case emissions are reported.

3. The modulation and bandwidth are similar for 802.11n mode for HT20/HT40, 802.11ac mode for
VHT20/VHT40/VHT80, 802.11ax mode for HEW20/HEW40/HEW80 and 802.11be mode for
EHT20/EHT40/EHT80, therefore investigated worst case to representative mode in test report.
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2.5. Tested System Details
No. Equipment Brand Name Model No. Serial No.
1 Notebook ASUS BX310U J5NOCV04S32319B
2.6. Configuration of tested System
Connection Diagram
L
(A)
EUT
Tum Table
MNotebook
1
Signal Cable Type Signal cable Description
A USB Cable Non-Shielded, 10m

TEL : +886-3-582-8001
FAX : +886-3-582-8958
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3. AC Power Line Conducted Emission

3.1 Test Setup

3.2. Test Limit

Frequency (MHz) QP (dBuV) AV (dBuV)
0.15-0.50 66 - 56 56 - 46
0.50-5.0 56 46

5.0-30 60 50

Remark: In the above table, the tighter limit applies at the band edges.

3.3. Test Procedure

The EUT was setup according to ANSI C63.10: 2013. The EUT was placed on a platform of nominal size, 1 m by
1.5 m, raised 80 cm above the conducting ground plane. The vertical conducting plane was located 40 cm to the
rear of the EUT. All other surfaces of EUT were at least 80 cm from any other grounded conducting surface. The
EUT and simulators are connected to the main power through a line impedance stabilization network (LISN). The
LISN provides a 50 ohm /50uH coupling impedance for the measuring equipment. The peripheral devices are
also connected to the main power through a LISN. (Please refer to the block diagram of the test setup and

photographs.)

Each current-carrying conductor of the EUT power cord, except the ground (safety) conductor, was individually

connected through a LISN to the input power source.

The excess length of the power cord between the EUT and the LISN receptacle were folded back and forth at the
center of the lead to form a bundle not exceeding 40 cm in length.
Conducted emissions were investigated over the frequency range from 0.15 MHz to 30 MHz using a receiver

bandwidth of 9 kHz.

3.4. Test Result of AC Power Line Conducted Emission

Refer as Appendix A
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4. Emission Bandwidth

4.1. Test Setup

4.2. Test Limit

99% & 26dB Bandwidth : No Required
6dB Bandwidth = 500kHz (within the 5.725-5.85GHz and 5.85-5.896GHz)

4.3. Test Procedure

99% & 26dB Bandwidth :

The EUT was tested according to U-NII test procedure of KDB 789033.
Set RBW 1% of the emission bandwidth, VBW equal to 3 times the RBW.
DTS Bandwidth :

Set RBW = 100kHz, VBW = 3xRBW, Sweep time=Auto, Set Peak detector.

4.4. Test Result of Emission Bandwidth

Refer as Appendix B
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5. Maximum Conducted Output Power

5.1 Test Setup

For straddle channels:

For othes channels:
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5.2. Test Limit

1. Forthe 5.47-5.725 GHz bands, the maximum conducted output power over the frequency bands of
operation shall not exceed the lesser of 250 mW or 11 dBm + 10 log B, where B is the 26 dB emission
bandwidth in megahertz. If transmitting antennas of directional gain greater than 6 dBi are used, both the
maximum conducted output power and the maximum power spectral density shall be reduced by the amount
in dB that the directional gain of the antenna exceeds 6 dBi.

2. For the band 5.725-5.850 GHz, the maximum conducted output power over the frequency band of operation
shall not exceed 1 W. If transmitting antennas of directional gain greater than 6 dBi are used, both the
maximum conducted output power and the maximum power spectral density shall be reduced by the amount

in dB that the directional gain of the antenna exceeds 6 dBi.

5.3. Test Procedure

The EUT was setup to ANSI C63.10: 2013; tested according to U-NII test procedure of KDB 789033.

5.4. Test Result of Maximum Conducted Output Power

Refer as Appendix C
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6. Maximum Power Spectral Density

6.1. Test Setup

6.2. Test Limit

1. Forthe 5650 ~ 5725 MHz, the peak power spectral density shall not exceed 11 dBm in any 1-MHz band. If
transmitting antenna of directional gain greater than 6 dBi are used, the peak power spectral density shall
be reduced by the amount in dB that directional gain of the antenna exceeds 6 dBi.

2.  Forthe band 5.725 ~ 5.850 GHz, the peak power spectral density shall not exceed 30 dBm in any 500 kHz
band. If transmitting antenna of directional gain greater than 6 dBi are used, the peak power spectral

density shall be reduced by the amount in dB that directional gain of the antenna exceeds 6 dBi.

6.3. Test Procedure

The EUT was setup to ANSI C63.10: 2013; tested to U-NII test procedure of KDB 789033.

6.4. Test Result of Maximum Power Spectral Density

Refer as Appendix D
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7. Transmitter Radiated Spurious Emission
7.1. Test Setup

9 kHz ~ 30 MHz

30 MHz ~ 1 GHz

Above 1 GHz
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7.2. Test Limit

Frequency Field strength Field strength Measurement distance
(MH2) (uV/m) (dBuV/m) (m)
0.009 — 0.490 2400/F(kHz) 20 log (2400/F(kHz)) 300
0.490 — 1.705 24000/F(kHz) 20 log (24000/F(kHz)) 30
1.705 - 30 30 295 30
30-88 100 40 3
88 - 216 150 43.5 3
216 - 960 200 46 3
Above 960 500 54 3
Remarks:

1. Field strength (dBuV/m) = 20 log Field strength (uV/m)
2. In the Above Table, the tighter limit applies at the band edges.
2. Distance refers to the distance in meters between the measuring instrument antenna and the closed point of

any part of the device or system

Unwanted Emission out of the restricted bands Test Limit

Frequency EIRP Limit Equivalent Field Strength
(MHz) (dBm/MHz) (dBuV/im@3m)
5470 — 5725 -27 68.2
=271 68.2 11
10" 105.2 2
5725 — 5850
156 110.8 "3
27 122.2

*1 beyond 75 MHz or more above of the band edge.

*2 below the band edge increasing linearly to 10 dBm/MHz at 25 MHz above.

*3 below the band edge increasing linearly to a level of 15.6 dBm/MHz at 5 MHz above.

* from 5 MHz above or below the band edge increasing linearly to a level of 27 dBm/MHz at the band edge.

Remark:

The following formula is used to convert the equipment isotropic radiated power (eirp) to field strength:

E= uV/m, where P is the eirp (Watts).
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7.3. Test Procedure

The EUT and its simulators are placed on a turn table which is 0.8 or 1.5 meter above ground. The turn table
can rotate 360 degrees to determine the position of the maximum emission level. The EUT was positioned
such that the distance from antenna to the EUT was 3 meters.

The antenna can move up and down between 1 meter and 4 meters to find out the maximum emission level.
Both horizontal and vertical polarization of the antenna are set on measurement. In order to find the
maximum emission, all of the interface cables must be manipulated according to ANSI C63.10: 2013 on
radiated measurement.

The additional latch filter below 1 GHz was used to measure the level of harmonics radiated emission during
field dtrength of harmonics measurement.

The bandwidth below 1 GHz setting on the field strength meter is 120 kHz, above 1 GHz are 1 MHz.

The frequency range from 9 kHz to 10th harmonics and included The frequency range from the lowest

oscillator frequency generated within the device up to the 10th harmonic was checked is checked.

7.4. Test Result of Transmitter Radiated Spurious Emission

Refer as Appendix E
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Appendix A. Test Result of AC Power Line Conducted Emission

Test Mode

Transmit

Phase

Line

Test Condition

802.11be (80 MHz) / Ant. 1 + Ant. 2

Lewvel (dBuw)

=1

CLASS B QP

CLASS EB_ AW

0.0 =
F0.0 1 5 - 190 ::12
2900
b 0] I‘ T
Sas 0.5 1 caueZcy iz Ao 20 3o ook
No Frequency Emission Level Limit Margin Reading Level | Correct Factor | Detector
(MHz) (dBuV) (dBuV) (dB) (dBuV) (dB) Type
1 0.235 39.01 62.27 -23.26 29.34 9.67 QP
0.235 26.63 52.27 -25.64 16.96 9.67 AV
3 0.403 35.34 57.80 -22.45 25.67 9.67 QP
*4 0.403 25.78 47.80 -22.02 16.11 9.67 AV
5 0.907 27.03 56.00 -28.97 17.34 9.69 QP
6 0.907 22.00 46.00 -24.00 12.30 9.69 AV
7 2.261 23.01 56.00 -32.99 13.14 9.88 QP
8 2.261 17.91 46.00 -28.09 8.04 9.88 AV
9 12.919 28.45 60.00 -31.55 18.29 10.15 QP
10 12.919 23.75 50.00 -26.25 13.60 10.15 AV
11 19.441 27.21 60.00 -32.79 16.97 10.24 QP
12 19.441 21.78 50.00 -28.22 11.54 10.24 AV
Remark:

1. "*" means this data is the worst emission level.

2. Emission Level = Reading Level + Correct Factor (Correct Factor = LISN Insertion Loss + Cable Loss).

3. Margin = Emission Level - Limit.
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Test Mode

Transmit

Phase

Neutral

Test Condition

802.11be (80 MHz) / Ant. 1 + Ant. 2

Lewvel (dBuw)

B0
D
S0 CLAass B QP
S50.0 CLASS B_ AN
<0 1
Z0.0 = u =} T
2900 e I e =
s R0 ] T T T
GCI.'15 0.5 1 Frequeﬁc‘.y P 10 20 BDpeak
No Frequency Emission Level Limit Margin Reading Level | Correct Factor | Detector
(MHz) (dBuV) (dBuV) (dB) (dBuV) (dB) Type
*1 0.220 40.41 62.83 -22.41 30.74 9.67 QP
2 0.220 29.07 52.83 -23.76 19.40 9.67 AV
3 0.508 27.16 56.00 -28.84 17.48 9.67 QP
4 0.508 20.22 46.00 -25.78 10.54 9.67 AV
5 1.959 23.28 56.00 -32.72 13.42 9.86 QP
6 1.959 18.66 46.00 -27.34 8.80 9.86 AV
7 3.066 22.18 56.00 -33.82 12.28 9.90 QP
8 3.066 16.67 46.00 -29.33 6.77 9.90 AV
9 9.933 25.54 60.00 -34.46 15.45 10.09 QP
10 9.933 20.81 50.00 -29.19 10.72 10.09 AV
11 19.200 26.41 60.00 -33.59 16.16 10.24 QP
12 19.200 20.98 50.00 -29.02 10.73 10.24 AV
Remark:

1. "*" means this data is the worst emission level.

2. Emission Level = Reading Level + Correct Factor (Correct Factor = LISN Insertion Loss + Cable Loss).

3. Margin = Emission Level - Limit.
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Appendix B. Test Result of Emission Bandwidth

. 99% Bandwidth 26dB Bandwidth Limit
Modulation ”(j\‘jlfz’;cy (MHz) (MHz) (MHz)
Ant. 1 Ant. 2 Ant. 1 Ant. 2 99% & 26dB Bandwidth
5720
802.11 13.07 13.11 13.92 13.88 -
@ (U-NII-2C)
99% Bandwidth DTS Bandwidth Limit
Modulation Frequency (MHz) (MHz) (MHz)
(MHz) Ant. 1 Ant.2 | Ant. 1 Ant. 2 S DS
' ' ' ' Bandwidth Bandwidth
5720
3.11 3.11 2.56 2.56 - 0.50
(U-NII-3)
802.11a 5745 16.26 16.22 15.12 15.12 - 0.50
5785 16.30 16.22 15.12 15.12 - 0.50
5825 16.22 16.26 15.12 15.12 - 0.50
. 99% Bandwidth 26dB Bandwidth Limit
Modulation “(",\‘jl‘;ezr;cy (MHz) (MHz) (MHz)
Ant. 1 Ant. 2 Ant. 1 Ant. 2 99% & 26dB Bandwidth
802.11be 5720
14, 14, 15. 15. -
(20 MHz) (U-NII-2C) 39 39 5.00 5.00
99% Bandwidth DTS Bandwidth Limit
Modulation Frequency (MHz) (MHz) (MHz)
(MHz) Ant. 1 Ant.2 | Ant 1 Ant. 2 S DTS
' ’ ’ ’ Bandwidth Bandwidth
5720
435 435 2.60 2.60 - 0.50
(U-NII-3)
802.11be 5745 18.74 18.78 15.16 16.36 - 0.50
20 MH
( 2) 5785 18.78 18.74 16.72 16.68 ; 0.50
5825 18.74 18.70 16.36 16.36 - 0.50
. 99% Bandwidth 26dB Bandwidth Limit
Modulation rm{ﬁcy (MHz) (MHz) (MHz)
Ant. 1 Ant. 2 Ant. 1 Ant. 2 99% & 26dB Bandwidth
802.11be 5710
33.70 33.70 34.84 34.76 -
(40 MHz) (U-NII-2C)
99% Bandwidth DTS Bandwidth Limit
MH MH MH
Modulation Frequency (MHZz) (MHZz) (MHz)
(MHz) Ant. 1 Ant.2 | Ant 1 Ant. 2 S DS
' ' ’ ’ Bandwidth Bandwidth
5710 3.86 3.86 2.52 252 - 0.50
802.11be (U-NII-3)
(40 MHz) 5755 37.48 37.56 35.20 35.12 - 0.50
5795 37.48 37.48 35.44 36.24 - 0.50
TEL : +886-3-582-8001 Page Number 3 of 42
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- 99% Bandwidth 26dB Bandwidth Limit
Modulation ”(j\‘jlfzr;‘:y (MHz) (MHz) (MHz)
Ant. 1 Ant. 2 Ant. 1 Ant. 2 99% & 26dB Bandwidth
802.11be 5690
73.36 73.52 75.00 75.00 -
(80 MHz) (U-NI1-2C)
99% Bandwidth DTS Bandwidth Limit
Modulation Frequency (MHz) (MHz) (MHz)
(MHz) Ant. 1 Ant.2 | Ant 1 Ant. 2 S DS
' ' ’ ’ Bandwidth Bandwidth
5690
3.20 3.20 2.60 2.60 - 0.50
8502& Lbe (U-NII-3)
( 2) 5775 77.04 76.88 75.20 76.32 - 0.50
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For 99% Bandwidth:

802.11a/ Ant.1+Ant.2 / 6M / 5720MHz / Ch144

802.11a/ Ant.1+Ant.2 / 6M / 5745MHz / Ch149

RefLeval 30.004Bm Offest 4.10 48 RBW 200 kiz
A 4008 SWT 254us VBW 1hiHz  Moda Auto FFT
Detector; Positive Peak, Trace: MAX HOLD

Dats: 01.0¢£.2024 16:11:12

Ref Leval 30.0088m Offeat .10 48 RBW 200 kiz
an 2048 SWT 284us VBW 1WHz  Mads Aute FFT
Detector; Positive Peak, Trace; MAX HOLD

Dats: 01.0¢t 2024 16:13:22

0dem 308m
Por1 — Port1 —
Poriz — PRz —
20 dBm 20 dBm
Pori 24
10d8m 1-1Fort 24 1008m Port 1.1
Pon2-2 Por2:3 Port2:2 Port2:3
o cm For 2 s Epri 13 adam Port 122 gt PALIS
et oo iy R L I
20d8m 20d8m
=30 dBm. =30 dBm
“0a8m y “oomm
ety o tmtind . it baveeig, Aporsmnctoing oMbttt
s0am s0aEm
s0.08m s0aEm
70em T0dEm
CF 5.72 GHz. 1001 pts. Span 40.00 MHz CF 5.745 GHz 1001 pts Span 40.00 MHz
Port MaxFreq.  MaxValue LefFreq  LeRValue RightFreq. RightVaius Measurement Port MaxFreq  MasVale LetFroa  LeVaue RightFreq  RightVale Weasursment
Port1 [ST1871GHE 4410Bm 5711028 Gz -3.57 ABM [3.728111 GHz 3550BM | UNILZC OBV 15.071928070 MHZ UNIL-3 OBW: 3111488110 Mz Port1 [5746233GHZ 430UBm 5736883 GHz S.450mm  5753151GHz -335BM  99% OBW: 16263736264 Mz
Port2 5721239GHz 4.098Bm 5711888 Gz |-3.26 dBm 5728111 GHz 3.1 Bm _ UNILZC OBV 13111488110 Mz, UNILS OBW: 3111888110 hibz Port2 5746239GHz 390Bm 5730883 GHz J34d8m 6753111 GHz 375 dBm  90% OBW 16.2237 76224 Mz
Ref Leval 30.00 dBm Offset 4.10 d2 RBW 200 kHz Date: 01.0ct 2024 16:14:27 Ref Leval 30.00 dBm Offsat 4.10 d2 RBW 200 kikz Date: 01 .Oct 2024 16:15:26
Am 406E  SWT 284us VBW 10z Mode Au FFT ar 08B SWT 284us VBW UMz Mode AuoFFT
, : P
2048m Detector: Positive Peak, Trace: MAX HOLD 30 dem Detector; Positive Peak, Trace: MAX HOLD
Port1 — Port1 —
Ponz — PRz —
20 dBm
10 4B fon24 10 a8
m Fort 141 m Port 1-1 2.
Port2:2 Port 2.3 Port2:2 ] Ll
o aam Pt ;wawmm WWW’W\‘P 13 aamm P Ao, th,wa.
0aEm aEm
\\ i
% / \
=30 dBm. <30 dBm. s
N\ 4
“0aem “oomm L
ML%MWM’/ gl MWM b RSt
s0d8m sodmm
s0a8m s0asm
70d8m r0d8m
CF 5785 onz 001 pis Span 3000 Mz Crsezsone oo Span 10.00 Mz

Port Maxfreq  MaxValue LefiFreq  LeftVale RghtFreq.  RightValue  Measurement
POl (5786239 GHz 438 0B (5776248 GMz 3.51dBm 5793151 GHZ|-34208BMm 9% OBW: 16.303696304 MHZ
Port2 786230 GHz 420 dBm _ |5.776988 GHz 292 dBm _ 5.703111GHz 200 UBM 0% OBW; 16.223770224 MHz

Port MaxFreq  MaxValue LeftFreq  LefValue RightFrag  RightValue Measursment
POl (5823761GHz 1.80dSM  [5.810893 GHz 3.920m  SB33T11 GHZ|-3.190Bm  09% OBW: 16.223776224 MHZ
Port2 6826239 GHz 3.56 d8m  |6.410898 CHz 4.07 dBm 5833151z -3.20 JBm __ 00% OBW; 16.263735204 MHz

802.11be / 20MHz / Ant.1+Ant.2 / MCSO0 / 5720MHz /
Ch144

802.11be / 20MHz / Ant.1+Ant.2 / MCS0 / 5745MHz /
Ch149

RefLeval 30.00 dBm Offest 4.10d5 RBW 200 kiz
At 2008 SWT 284us VBW 1hHz  Mode Auic FFT
Detector: Positive Peak, Trace: MAX HOLD

Dats: 01.0ct.2024 17:14:43

30dBm
Port 1
Port2 —
204Bm
10 dBm Port 24
Port22 for T Port 2-3
Port -2 Port 1-3
0 aam W"""“MNW WW'N”»WJ"M,T
10a8m I
. f
0 aBm
<0 a8m X
e e i oy ottt
-s0a8m
50 aBm
0aem
CF 5.72 GHz 1001 pts Span 40.00 MHz
Port Maxfreq  MaxvVawe LefiFreq  LeNvaue RgNiFreq.  Rignivaue Measurement

Port1 [5.721230 GHz 421 dBm
Port2 5721239 GHz 384 dBm

5710609 GHz 176 0Bm 5729350 GHz | 202 3Bm
5710609 GHz 221 dBm 5720350 GHz 267 dBm

UNII-2C OBW: 14 390609390 MHZ, UNII-3 OB 4 350643350 MHZ
UNII-2C OBW: 14.390609390 MHZ, UNII-3 OBW: 4350648350 MKz

Ref Leval 30.00d8m Offsat 4.10 dB RBW 200 kiz
At 2048 SWT 284us VBW 1MHz  Mode Auic FFT
Detector: Pasitive Peak, Trace: MAX HOLD

Date: 11.0ct 2024 17:18:47

20 d8m

Port 1
Portz —

20 dBm

Tadmm Forizz Port Far 141

. /

<30 aem

R e T—— \WWWMW

50 aBm

&0 dBm

-0 asm

CF 5.745 GHz 1001 prs Span 40.00 MHz
Port  MaxFreq  MaxValie LemFreq.  Lef¥aue RighiFreg.  RighiValue Weasurement

Port1 (5745238 GHz 430dBm  [5735649GHz 27408Bm 5754390 GHz|-1.380Bm  09% OBW: 18.741256741 MHZ

Port2 5744760GHz 3.75dBm  |5.735003GHz 190 dBm 5754390 GHz -1.850Bm  09% OBW: 18.781215761 MHz
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802.11be / 20MHz / Ant.1+Ant.2 / MCSO0 / 5785MHz /
Ch157

802.11be / 20MHz / Ant.1+Ant.2 / MCSO0 / 5825MHz /
Ch165

Ref Leval 30.00 4Bm Offsst 4.10 5 RBW 200 kiz
A 4008 SWT 254us VBW 1hiHz  Moda Auto FFT
Detector; Positive Peak, Trace: MAX HOLD

Dats: 01.0¢r.2024 1

30d8m

Port1 —
Port2 —
20dBm

Port 2.1
10 48m el

pon22 pon 2.3
o Fort 1.2 MWM"’WW Port 13
ao8m
2008m
-30 dBm

“0aBm

oty praganteshndiads]

50 aBm

50 aBm

0dBm

CF 5.785 GHz 1001 pts Span 40.00 MHz
Port  MaxFrea,  MaxValue LefiFreq.
POt1 5786239 GHz 426 0B [5775609 GMZ 176 0Bm 5734390 GHz -1.5D 0Bm
Port2 5786239 GHz 4.00 dBm  |5775600 GMz 257 dBm  5.74350 GHz 2.39 dBm

LeftVaiuve RightFreq. RightValue Measurement
% OBW: 18 751218761 MHz
99%, OBW: 15741268741 MHz

Ref Level 30.00d8m Offsat .10 48 RBW 200 kiz
an 2048 SWT 284us VBW 1WHz  Mads Aute FFT
Detector; Positive Peak, Trace; MAX HOLD

Date: 11.0¢t 2024 17:19:11

J0d8m
Port1 —
Portz —

20 d8m

1au8m

Port 1-1 Port 2-1

Port2:2 Port 23
o dEm Port12 - M-\V;W\%JWT
0 asm

20 aBm
<30 dBm AN

0 aBm

\PMWW

50 dBm

50 aBm

70 dEm

CF 5.825 GHz 1001 pts Span 40.00 MHz
Port  MaxFreq, MaxValue LeftFreq.
POMt1 [5823761GHz 6608 [5815609GHz 29308m 5834350 GHz|-2.55 dBm
Port2 aa 373 a8 339 dBm

LefiValue RightFreq. RightValue  Measurement
OBW: 15741255741 MHZ
99% OBW: 18.701286701 MHz

802.11be / 40MHz / Ant.1+Ant.2 / MCSO0 / 5670MHz /
Ch134

802.11be / 40MHz / Ant.1+Ant.2 / MCSO0 /5710 MHz /
Ch142

Ref Leval 30.00 dBm Offsst 4.10d5 RBW 500 kiz
40

At 188us VBW 2ZMHz  Mods Auts FFT
Detector: Positive Peak, Trace: WAX HOLD
30d8m
20d8m
P
10 c8m Fonzz Pl Fornzs

Port1-2 A f P
o 08m e ‘““"“Nwmm,ﬁ
40a8m
200am

30 dBm

Iq\r”wm%w

“0aBm WM"%’\’«MJ
s0a8m

S0 asm

70aBm

CF 5.67 GHz 1001 pts Span 80.00 MHz
Port Maxfreq.  MaxValue  LeftFreq.
POMt1 (S.867602GHz 7.790Bm  [5.651298 GMZ 059 0Sm  8.680621 GHZ -1.23 GBm
Port2 6668082 GHz .50 dBm_ |5.651218 GHz 010 dBm __ 5.088701 GHz 1.08 uBm

LeftVaiue RigntFraq.  RightValue  Measurement
99%, OBW: 37322677223 MHz
99% OBW: 37482517483 MHz

Ref Level 30.00d3m Offsat 4.10 dB RBW 500 kiz Date: 14,00t 2024 17:27:37
an 20 SWT 120us VBW 2WHz  Mada Aute FFT

Detector; Positive Peak, Trace: MAX HOLD

Port 1
Port2

Port g,
10 asm S i S
Port 1.2 . ;\\‘JEM For 13
0 a8m f M
2008m
<30 dBm

50 aBm (i3l o At

50 dBm

50 aBm

70 dBm

CF 571 GHz 1001 pts ‘Span 80.00 MHz
Port MaxFreq  MaxValue LeftFreq  LefValue RightFraq  RightValue Measursment

POML1 (5700041GHz 7.00dSm  [5.691298GHz 0.34Bm 5728861 GHz|-0.20 dBm 33.701208700 Mz, UNILI OBV: 3.861138960 MRz
Port2 6711838 GHz 5.60 dBm  |5.691208 GHz 026 dBm _ 5.728801GHz 0.79 dBm  UNI-2C OBWV: 33.701208700 Mz, UNII-3 OBW: 3861138960 MHz

802.11be / 40MHz / Ant.1+Ant.2 / MCSO0 / 5755MHz /
Ch151

802.11be / 40MHz / Ant.1+Ant.2 / MCSO0 / 5795MHz /
Ch159

RefLeval 30.00 dBm Offest 4.10d5 RBW 500 kiz

Att SWT 188us VBW 2MHz  Mode Auic FFT
Detector: Positive Peak, Trace: MAX HOLD
30dBm
Port1 —
Port2 —
20 dBm
108m — Port Rbrt 24 pon 23
Port 1-2 h ,-«XV«
saam 2 gt T o o g
-10 aBm i
/
soumm /
40 .dBm fﬂlimwwwf bl igonesosid
s0aEm
s08m
“7008m
CF 5.755 GHz. 1001 pis. Span 80.00 MHz

Port  Maxfreq  Maxvalue LenFreg.
Port1 5.750526 GHz 6.420Bm  [5736298 GHz 051 dBm 5773781 GHz|1.73 aBm
Port2 5753721 GHz 6240Bm  |5736218 GHz 0.11dBm 5773781 GHz 042 dBm

Lefivaie Rgnifreq.  Rgnivaue  Measurement
99%, OBW: 37482517483 MKz
99%, OBW: 37.562437562 MHz

Ref Leval 30.00d8m Offsat 4.10 dB RBW 500 kiz Date: 11.0ct 2024 17:30:47

Att SWT 188us VBW 2MHz  Mode Autc FFT
. Posiive Peak Trace:

J0d8m Detector; Pasitive Peak, Trace: MAX HOLD
Port1 —
Port2 —

20 dBm.

Port 1.1
10 dBm Port2:2 Part 2 Port 2.3
Pttt WR\FM e
auim r wﬁ
10 0B L

20 a8m

30 asm
=40 dBim PR i g \fd\l&wumw
50 asm

&0 dBm

-0 asm

CF 5.795 GHz 1001 prs Span 80.00 MHz
Port  MaxFreq  Maxvalue LefiFreq.
Port1 [5800275GHz 7.52d8m  [5776218GHz 0.550Bm 5813701 GHz|-0.02aBm
Port2 5783182 GHz 6.78dBm  |5.776218 GHz 0.320Bm 5813701 GHz 0.40 dBm

LeMvalue RightFreq. RigniValue Measurement
99% DBW: 37.492517483 MHz
99% DBW: 37.48261 7483 MHz
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802.11be / 80MHz / Ant.1+Ant.2 / MCSO0 / 5690MHz /
Ch138

802.11be / 80MHz / Ant.1+Ant.2 / MCS0 / 5775MHz /
Ch155

Ref Level 30.00 dBm Offsat 4.10d8 REW 1 MHz Dats: 01.0ct. 2024 17:36:20
A 0B SWT 220us VBW 3hHz Mode Auto FFT

Detector: Positive Peak, Trace: MAX HOLD

30dem
Portl —
Port2 —

20dBm

10d8m Forzz Portz4  Portiet Boni 2
Feng3

0aBm

ELEEY

20a8m |
=30 aBm
s0asm «&Mﬁ%mw

S0 a8m

w@foﬂw:w.w:w

S0 asm

0aBm

CF 5.60 GHz, 1001 pts ‘Span 160.00 MHz
Port  Maxfreq  Marvalue LefFreq  Leftvale RgntFraq.  Rgntvalue  Measurament

Port1 SS36710CHz 476dBm  [S651638CHz 071 d8m 5728201 GHz D14 dBm  UNI-2C OBW: 73.361638360 Mz, UNI-S OBW: 3201798200 MKz
Port2 5679610 GHz 420 dBm__|6,651478 CHz 0.5 dBm 5728301 GHz 143 dBm __ UNII-2C OBW: 73.621078520 Mz, UNII-3 OBY: 3201708200 Mz

Ref Leval 30.00d8m  Offsat 4.10 d& RBW 1 MHz
An 2048 SWT 220us VBW 3WHz Mode Auto
Detector: Positive Peak, Trace: MAX HOLD

Date: 01.0ct 2024 17:38:50

30d8m

Porti —
Portz —
20 d8m

10 dtm B Potighiz 1 23
= TEAR. A Rt
ad8m MM:WW YA A o
0d8m
Z00em
=30 dBrm

eo g [ R i S Rt

50 aBm

50 asm

70 aBm
CF 8.075 GHz 1001 ps ‘Span 160.00 MHz

Port MaxFreq  MaxValie Latfraq  LeMValue RightFraq.  RightValue Msasurement

Port1 (5762530GHz 576dBm  [5736633CHz 0.34dBm  5.813601GHz [132dBm  00% OBW: 77.042057043 Mz

Portl 6765730 GHz 4.50 dBm |5.730038 CHz 0.70 dBm 5813521 CHz 0.51dBm __ 00% OBW; 76.883110883 WHz

TEL : +886-3-582-8001
FAX : +886-3-582-8958
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Report No.: 2470803R

For 26dB Bandwidth:

802.11a/Ant.1+Ant.2 / 6M / 5720MHz / Ch144

802.11be / 20MHz / Ant.1+Ant.2 / MCSO0 / 5720MHz /
Ch144

Ref Leval 30.00 43m Offsat 4.10 03 RBW 200 kHz
An 2048 SWT 284us VBW 1MHz
Detector; Positive Peak, Trace: MAX HOLD

Date: 01.0ct 2024 16:11:30
Mods Auto FFT

30 d8m

Port1 —
Portz —
20d8m

Port 2-1
10 48m -

0.dEm ; JW\WM}! e\ ’\R"M

10 aBm

Portf-2 P22
porc)2 Pokt 13

-20 dBm

-30 dBm

- i

e ot o Lol N

-50 dBm

-0 aBm

70 dEm

CF 5.72 GHz 1001 pts Span 40.00 MHz

MaxFreq,  Max Valug
Port1 (5721238 GHz 4.44 0B
Port2 5721238 GHz 406 dBm

LeftFreq.  LeftValie RightFreq. RightValue  Measurement
5711080 GHz|-2146 0B (5728960 GHz -21.3 GBM  UNII-2C EB: 13 920 MHZ UNI-3 EBW: 3,950 MHZ
5711120 GHz|-2191 dBm _|5.728880 GHz -2141 dBm __ UNIl-2C EBW: 13 880 MHz. UNI-3 EBW: 3.880 MHz

Ref Lavel 30.00 33w Offsat 4.10 03 RBW 200 kHz
an 008 SWT 284us VBW 1MHz
Detector; Positive Peak, Trace: MAX HOLD

Data: 01.06t 2024 17

Mods Auto FFT

30 dem

Port1 —
Portz —
20 dBm

Port 24
e ot T

0dBm \,\FW"‘*‘/\W i.’q)’\”, e e

[ i

For

2
-2 Fo
20 dBm

<30 dBm

40 aBm

50 dBm

&0 aEm

0dEm

CF 5.72 GHz 1001 pts Span 40.00 MHz
Port  Max Freq,
Port1 (5721238 GHz 429 0Bm
Port2 5721238 GHz 380 0B

MaxValue LeftFreq.  LeftValue RightFreq. RightValue Measurement
5710000 GHz 2154 0SM 5729920 Gz |-21050Bm  UNII-2G ESY: 15.000 MHZ, UNII-3 EBW: 4920 MKz
5710000 GHz -21.78 dSm _5.729920 GHz |-71.56 dBm __ UNII-2C EBW: 15,000 MHz, UNIL-3 EBW: 4.920 Mz

802.11be / 40MHz / Ant.1+Ant.2 / MCS0 / 5710MHz /
Ch142

802.11be / 80MHz / Ant.1+Ant.2 / MCSO0 / 5690MHz /
Ch138

Ref Leval 30.00 d3m Offsat 4.10 d3 RBW 500 kHz Date: 01.0ct 2024 17:28:04
An 0 SWT 188us VBW 2MHz

Detector; Posilive Peak, Trace: MAX HOLD

Mads Auto FFT

30 d8m

Port1
Port2

20d8m

10 48m

aEm P et

10 aBm Portp-2 Pok 23
Portfi2 Poi

0 asm
=30 dBm
40 A DM e A S e

<50 dBm

-0 aBm

70 dBm

CF5716GHz 1001 pts Span 80.00 MHz
Port  MaxFreq  MaxValue
Port1 |5.708041 GHz 7.21 aBm
Port2 6111758 GHz 482 dBm

LeftFreq.  LeftValie RightFreq.  RightValue Measurament
5690160 GHz -18.67 GBI 5.720020 GHz |-1B.55GBM  UNII-2C ESV: 34,840 MHZ, UNILS EBW: 4,920 MRz
5690240 GHz -10.40 dBm _ 5.720020 GHz |-19.07 dBm __ UNII-2C E8VW: 34.760 Mz, UNIL-3 EBW: 4.920 Mz

Ref Lavel 30.00 d3m Offsat 4.10 d3 RBW 1 MHz Date: 01 Oct 2024 17:36:55
An « SWT 220us VBW 3MHz Mode Auto FET

: Pe 3 £
30dam DElECIorn: Positive Peak, Trace: MAX HOLD

Port1
Port2

20 dBm

10 48m Port 2-Port

N SN SN .

0eBm

eeEm EH iR Ber 33

20 aEm

<30 dBm

<o aem b Pocggfe

50 dBm

0 aBm

0 dBm

CF 569 GHz 1001 pts ‘Span 160.00 MHz
Port Maxfreq  MaxValue LefFreq.  LeftValue RightFreq  RightValue Measurement

POl 5093840 GHz 5.51 0BM  |5.690000 GHz 18,08 dEM  5.730000 GHz |-17.60 dBm 2C ESVV: 75.000 MHZ, UNII-3 EBVY: 5,000 MRz
Pont2 490 dBm 1974 dBm -20.30dBm  UNIl-2C ESV: 75.000 Mz, UNIL-3 EBV: 5,000 Mz

TEL : +886-3-582-8001
FAX : +886-3-582-8958
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Report No.: 2470803R

D DEKRA

For DTS Bandwidth:

802.11a/Ant.1+Ant.2 / 6M / 5720MHz / Ch144

802.11a/Ant.1+Ant.2 / 6M / 5745MHz / Ch149

Ref Leval 30.00 dBm  Offsat 4,10 d3 REW 100 kHz
An “0dm SWT S6.0us VBW 300 kHz Mode Auio FFT
Detector: Pusitive Peak, Trace: MAX HOLD

Date: 01.0c1.2024 16:11:26

30 dem
ol —
Ponz —

20 d8m

1o d8m Po22 Portrokt 2.1 Porz3

Porti2 ort 1
auem Ak M‘]WWLJIIMUH'J o i WJ‘M
-10 aBm j \

20 dBm | J \

/ \

0damm f "y

I o fdni |
o

e T Span 1000 Mz

Port  MaxFreq  MaxValue
Port1 5721278 GHz 132 dBm
Port2 5722617 GHz 2.82 dBm

LeFreq.  Leftvalie RightFreq.  RIghtValue  Measurement
5712440GHz -1.51dBm 5727560 GHz |0.30 dBm  DTS: 15120 MHz, 2C: 12560 MHz, 3: 2.560 NHz
5712440 GHz -1.89 dBm 5727560 GHz |05 dBm  DTS: 15.120 MHz, 2C: 12.360 MHz. 3: 2.560 MHz

Ref Level 30,00 dBm Offsat 4,10 d3 REW 100 kHz

An 40dB SWT 560us VBW 300 kHz Mode Auc FFT
ctor P :
4o douy DEIEEIO: s Peax, Trace: WAX HOLD
Port1 —
Port2 —
e
- Port2-1
1o a8 72 EE] Port 23
Foiie J i
0mm ]
wﬁ:MuWWW prbadbl)
-0 dBm. } “J
20 08m
f

=30 dBm.
40 dmm

e Wi ot
50 a8m
50 dEm
70 08m

CFaTis oz 001 Span S000 1

Port  MaxFreq  MaxValue
Port1 5747517 GHz 1.18 dBm
Port2 5747517 GHz 2.83 dBm

LeFreq.  Leftvalie RightFreq.  RightValue  Measurement
5737440 GHz -1.46dBm  5.752560 GHz |[0.05 dBm 5,120 WHZ
5737440 GHz -1.90 dBm 5752560 GHz 057 dBm  DTS: 15120 WHz

802.11a/Ant.1+Ant.2 / 6M / 5785MHz / Ch157

802.11a/Ant.1+Ant.2 / 6M / 5825MHz / Ch165

Ref Level 30.00 dBm  Offsst 4.10 d2 REBW 100 kHz
At 4048 SWT G60us VBW 300 kHz Moda Auio FFT
Detector; Pusitive Peak, Trace: MAX HOLD

Date: 01.0ct.2024 16:14:40

30 d8m

2018m

"
4 a8 22 Fortpisft 2-1 ot 23
Port12 port 13

oumm }MUMM]WMWWT.'JWW A M

-0 asm
2naEm
<0 aBm
40 dBm
Ere

50 dBm

70 aBm

CF 5.785 GHz 1001 pts Span 40.00 MHz
Port  MaxFreq  MaxValue
Port1 |5.786273 GHz 123 0Bm
Port2 5787517 GHz 2.85 0Bm

LenFreq.  Leftvalie RigntFreq.  RigntValue Measurement
57T7440GHz 1.110Bm 5702560 GH2[D130Bm  DTS: 15.120 WHZ
5777440 GHz -1.66 0Bm 5702560 GHz -0.38 dBm DTS 15.120 WHZ

Ref Level 30,00 dBm Offsst 4.10 d2 RBW 100 kHz Date: 01.0ct.2024 16:15:39
At 4 SWT G60us VBW 300 kHz Moda Auio FFT

30 dgm DH1ESIer: Positive Peak, Trace: WAX HOLD

20 dem

1aa8m
0 08 PorFo 2-1 Pori2d
Port1s

oumm B WWWWMMM v,,][V

0 8Em

Part22
Port 12

-200Em
<30 dBm
0d8m A
ooty
s0aEm

0 dBm

o aem

CF 5.825 GHz 1001 pts Span 40.00 MHz
Pot  Maxfreq  MaxValie LemFreq.  LefiVale RigniFreq  Rightvalue Measurement

Port1 265 a8m .64 08m 0B2aBm  DTS: 15120 WHZ

Port2 5827517 GHz 2360Bm  |5317440GHz -252dBm 5832500 GHz -1.05Bm  DTS: 15,120 MHz

802.11be / 20MHz / Ant.1+Ant.2 / MCS0 / 5720MHz /
Ch144

802.11be / 20MHz / Ant.1+Ant.2 / MCS0 / 5745MHz /
Ch149

Ref Leval 30.00 d3m Offsat 4.10 d3 RBW 100 kHz
At 2048 SWT 550us VBW 300 kHz Mada Auto FFT
Feak, Trace: MAX HOLD

Date: 01.0ct 2024 17:14:57

Detector; Posi

30 dBm

Port1
Portz —
20 d8m

10 08m

Pori22 Port2-1 Port 1

bl

-10 aBm

Port 23
Port 13

-20 dBm i

-30 aBm

0 aBm

-0 aEm

50 aEm

70 gEm

CF 5.72 GHz 1001 pts Span 40.00 MHz
Port  MaxFreq  MaxValue
Port1 5721238 GHz 3.08 0Bm
Port2 518721 GHz 2.81 dBm

LenFroq.  Lemvale  RgniFreq.  RightValue
5711260 GHz | -2.77 dBm [5.727600 GHz 2.07 dBm
5711240 GHz|-3.08 9Bm _|5.727600 GHz -2.09 dBm

Measurement
DTS: 16.320 MHz, 26
BTS: 16,360 MHz. 2«

720 MHz, 3: 2,600 MHz
13.760 MH2, 3: 2,600 MHz

Ref Leval 30.00 dm Offsat 4.10 d3 RBW 100 kHz
At 2048 SWT 550us VBW 300 kHz Mada Auto FFT
Detector; Positive Peak, Trace: MAX HOLD

Date: 01.0ct 2024 17:47:00

30 dBm
Port1
Portz —
20 dBm
10 48m

Fﬂﬂw\yw%dwwwwﬁﬁ

20 dEm

-0 aBm

e [immapaonennti wmm

50 aEm

0 aEm

roaem

CF 5.745 GHz 1001 pts Span 40.00 MHz
Port  Maxfreq  MaxValue
Port1 |5.746238 GHz 3.23 0Bm
Port2 5743721 GHz 2.43 0Bm

LeftFreq.  Leftvalue RigntFreq. RigntValue Measurement
5737440GHz 1.110Bm 5752600 GHz |153dBm  DTS: 15160 WHZ
5736240 GHz 318 Bm 5752600 GHz |- 2.70 dBm__ DTS: 16.360 WHZ

TEL : +886-3-582-8001
FAX : +886-3-582-8958

Page Number : 9 of 42




Report No.: 2470803R

D DEKRA

802.11be / 20MHz / Ant.1+Ant.2 / MCSO0 / 5785MHz /
Ch157

802.11be / 20MHz / Ant.1+Ant.2 / MCSO0 / 5825MHz /
Ch165

Ref Leval 30.00 dBm  Offsat 4,10 d3 REW 100 kHz Date: 01.0c1.2024 17:17:58

An 40dB SWT 560us VBW 300 kHz Mode Auc FFT
P :
0 am DEIECIOT: Pasitive Peak, Trace: WAX HOLD
Port1 —
Port2 —
20d8m
. Pon 2.4
Port2-2 Portt Port 2.3
Pon 12 Partt
oamm
o aim fud
“0aem
=30 a8 i)
L)

“oaEm \

e dvaa oottt
soaEm
“s0aEm
—roaem

CFa.705 Ghe 1001 pts Span 40.00 Wiz

Port  MaxFreq  MaxValue
Port1 |5.787478 GHz 1.08 dBm
Port2 5787478 GHz 2.76 dBm

LeFreq.  Leftvalie RigntFreq.  RIghtValue  Measurement
5776240 GHz -257dBm 5702000 GHz|-2B2dBm  DTS: 16.720 WHz
5776240 GHz -206 dBm 5702020 GHz -321dBm DTS 16,080 MHz

Ref Level 30,00 dBm Offsat 4,10 d3 REW 100 kHz Date: 01.0c1.2024 17:10:24

A 40dB  SWT S50us VEW 300kKz Moda Auio FFT
20 dgm DEIECIO Positie Peak, Trace: MAX HOLD
Ponl —
Ponz
20d8m
10 d8m Port2-1
porzh Port 11 panz
Port 12 ort 1<
0uBm A
ol b, T,
W sl
' “
|
20 aEm \\
<30 dBm }
40 aBm
0 aEm
50 aEm
0 aEm
CF 5.825 GHz 1001 pts, Span 40.00 MHz
Pot  Maxfreq  Maxvalie LeFreq  Lefvale  RightFreq.  RIgntvalue  Measurement
Fort 1 266 dBm .10 dem 218 dBm 6360 Wiz
Portz 221 dBm 368 dom 286 dBm _ DTS: 16360 MHz

802.11be / 40MHz / Ant.1+Ant.2 / MCS0 / 5710MHz /
Ch142

802.11be / 40MHz / Ant.1+Ant.2 / MCS0 / 5755MHz /
Ch151

Ref Level 30.00 dBm  Offsst 4.10 d2 REBW 100 kHz
At 4048 SWT 048us VBW 300 kHz Moda Auio FFT
Detector; Pusitive Peak, Trace: MAX HOLD

30 d8m

2018m

10 d8m
Ponz2 Portz1 Port 1+ P
ouEm Port 12

Sl Wifwwwu;&{

20 aEm

o
o

<30 aBm
40 dBm
-0 aBm

50 dBm

70 aBm

CF 571 GHz 1001 pis Span 80.00 MHz
Port MaxFi MaxValue  Left Freq.
Port1 [5.713755 GHz 0.68 0Bm
Port2 5707522 GHz 0.35 0Bm

LeftValue  RigniFreq. Rightvalue  Measurement
5692480 GHz -4.10 dBm 520 GHz -280dBm  DTS: 35,040 MHZ, 2C: 32.520 MHZ, 3 2 520 MHZ
5692400 GHz -5.31 0Bm 5727520 GHz |-3.58 dBm__ DTS: 35.120 Wz, 2C: 32.600 MHz. 3: 2.520 MHz

30.00dBm Offset 4.10 d2 RBW 100 kHz
4048 SWT 048us VBW 300 kHz Moda Auio FFT

Date: 01.0ct.2024 17:

ctar: P X
40 g DEIEEIOT Pasitve Peak, Traces WAX HOLD
Port1 —
Pon2 —
20 dam
10 d8m
Ponz2 Poz4 Port i1 Port 2.3
oem Port 12 l i 4» 143
10 aBm J
-200Em
| |
<30 dBm
0d8m
snaem et e
s0aBm
70 aEm
CF 5.755 GHz 1001 pts. Span 80.00 MHz
Port  Max MaxVale  LenFreq.  LeftVale RightFreq.  Rigncvaue Measurement

Port1 |5.758755 GHE 0.64 0Bm
Port2 5752413 GHz 0.53 0Bm

5737400 GHz -5.00 dBm 2600 GHz |-5.30 aBm
5737400 GHz -5.10 dBm _ 5.772520 GHz |-1.10 dBm

DTS: 35.200 Wz
DTs: 35.120 Wz

802.11be / 40MHz / Ant.1+Ant.2 / MCS0 / 5795MHz /
Ch159

802.11be / 80MHz / Ant.1+Ant.2 / MCS0 / 5690MHz /
Ch138

Ref Leval 30.00 d3m Offsat 4.10 d3 RBW 100 kHz Date: 1.0ct 2024 17:34:00
At 2048 SWT 04.8us VBW 300 kHz Mada Auto FFT

Detector; Positive Feak, Trace: MAX HOLD

30 dBm

Port1 —
Part2
20 d8m

10 08m

Port21 Fon

“J"'\JJ“}JWWJW 1

Port2:3
aem Fan-w(,w P
nasm

Z0a8m
<naem
nasm
eptatnbseriutget|

-0 aEm

50 aEm

70 gEm

CF 5.795 GHz 1001 pts Span 80.00 MHz
Port  MaxFreq  MaxValue
Port1 |5.798755 GHz 0.88 0Bm
Port2 5.782622 GHz 0.81 dBm

LeftFreq.  Leftvalue RigntFreq. RigntValue Measurement
57TI160GHz 447 dBm  5.812600 GHz |495dBm  DTS: 35.480 WHZ
5776280 GHz -5.45dBm  5.812520 GHz |76 dBm__ DTS: 36.240 MHz

Ref Leval 30.00 d3m Offsat 4.10d3  RBW 100 kHz Date: 01.0ct 2024 17:36:42
4 SWT 1806us VEW 300kHz Mode Auto FFT

Detector; Positive Peak, Trace: MAX HOLD

30d8m
Port1 —
Portz
20 d8m
10 d8m
Fort 241
Fort 11 Port23
0uBm
Perstida Port 13
LI by
20 dEm
20 agm
40 aBm
a0 am [EANAR by
%0 aEm
0 gEm
CF 5.60 GHz 1001 pts. ‘Span 160.00 MHz
Port Manfreq  MaxVale LeNFreq.  Lofvalue  RighiFreg.  Rigntvalue  Measuremant
Port1 303 dBm 477 dBm DTS: 73,920 Wiz, 2G: 71.320 MHZ. 3 2.600 MHE
Portz 248 d8m .40 dem .64 dBm 5,200 Wiz, 2C: 72.600 MHZ. & 2.600 Mz

TEL : +886-3-582-8001
FAX : +886-3-582-8958
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Report No.: 2470803R

D DEKRA

Ch155

802.11be / 80MHz / Ant.1+Ant.2 / MCSO0 / 5775MHz /

30 d8m

20 dBm

10 08m

odBm

-10 dBm

20 aBm

<30 dBm

40 dBm

50 aBm

50 dEm

70 aBm

Ref Leval 30.00 dBm Offset 4,10 d3  RBW 100 kHz
An “0dm SWT 1806us VEW 300kHz Mode Auio FFT

Detector: Pusitive Peak, Trace: MAX HOLD

Date: 01.0c1.2024 17:30:02

|

I rndessrgrins

Frgiisly

Port23

Forgs m i 'W‘MNA;V 13

St Pinages ool

CF 5.775 GHz

Port  MaxFreq  MaxValue  LemFreq.

1001 pts

LeftValie  RightFreq.  RIghtvalue  Measurement
Port1 5778680 GHz 237 dBm  [5.737400 GHz .56 dBm 5012600 GHz |-6.21dBm  DTS: 75.200 MHz
Port2 5770360 GHz -3.05 dBm  |5.736280 GHz .00 dBm 5812600 GHz -5.45dBm  DTS: 76.320 MHz

‘Span 160.00 MHz

ol —
Portz —

TEL:
FAX:

+886-3-582-8001
+886-3-582-8958
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> DEKRA

Report No.: 2470803R

Appendix C. Test Result of Maximum Conducted Output Power

<2TX, NSS1>
. Maximum Conducted Output Power
Modulation “(ah‘jl‘;'ezr;cy (dBm)
Ant. 1 Ant. 2 Total Limit
5720
(UNI20) 12.960 12.450 15.723 22.424
U5L2”O 5 6.720 3.680 8.471 30.000
802.11a (U-NII-3)
5745 12.720 12.540 15.641 30.000
5785 12.970 12.690 15.843 30.000
5825 12.950 12.630 15.803 30.000
5720
12.92 12. 15.797 227
UNI20) 920 650 579 60
U5L2”O 5 5.770 5.880 8.836 30.000
802.11be (20 MHz) (U-NII-3)
5745 12.610 12.460 15.546 30.000
5785 12.940 12.700 15.832 30.000
5825 12.890 12.710 15.811 30.000
5710
(UNIL20) 12.720 12.220 15.487 24.000
5710
5755 12.520 12.430 15.486 30.000
5795 12.750 12.660 15.716 30.000
5690
(UNI20) 12.320 12.290 15.315 24.000
802.11be (80 MHz) 5690 ] ]
UNIL) 1.840 2.160 1.013 30.000
5775 12.570 12.550 15.570 30.000

Note: For straddle channels, the total power = conducted output power + duty factor, and the duty factor refer to

section 2.3.

TEL : +886-3-582-8001 Page Number : 12 of 42
FAX : +886-3-582-8958



D DEKRA

Report No.: 2470803R

<2TX, NSS 2>
. Frequency Maximum Conducted Output Power
Modulation (MHz) (dBm) —
Ant. 1 Ant. 2 Total Limit
5720
(U-NII-2C) 12.190 12.370 15.291 22.760
5720 5.540 5.670 8.616 30.000
802.11be (20 MHz) (U-NII-3)
5745 12.600 12.450 15.536 30.000
5785 12.800 12.720 15.770 30.000
5825 12.630 12.560 15.605 30.000
5710 (U-NII-2C) 12.630 12.520 15.586 24.000
802.11be (40 MHz) 5710 (U-NII-3) 1.690 1.540 4.626 30.000
5755 12.870 12.900 15.895 30.000
5795 12.580 12.660 15.630 30.000
5690 (U-NII-2C) 12.640 12.570 15.615 24.000
802.11be (80 MHz) 5690 (U-NII-3) -1.510 -2.040 1.243 30.000
5775 12.740 12.880 15.821 30.000
TEL : +886-3-582-8001 Page Number : 13 of 42
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D DEKRA

Report No.: 2470803R

For Straddle Channels:
<2TX, NSS 1>

Spectrum plot value of power

802.11a/Ant. 1 /5720 MHz (U-NII-2C) 802.11a/Ant. 1 /5720 MHz (U-NII-3)

Ref Level 30.00 dBm Offset 4.10d2 RBW 1 MHz Date: 01.0ct.2024 16:12:02 Ref Level 30.00 dBm Offset 4.10 d2 RBW 1 MHz Date: 01.0ct 2024 16:12:02
At 4048 SWT 10us  VEBW 3MHz Mode Aui FFT At 2048 SWT 10us  VBW 3MHz Mode Auic FFT
Detector: RMS, Trace: AVERAGE [Power) Detector: RMS, Trace: AVERAGE [Power}

Line 1 —

30 d8m 20 dsm
Linet —

20d8m 20d8m

10 d8m 10 dem

0 dBm adsm

10 aEm 10 aBm
20 aBm 20 aBm
-20 aBm -0 aBm
-t0 dem -t0 dem
<50 dBm <50 dBm
50 dBm 50 dBm
<70 aBm 70 dBm

c|= 5 numn Ghz 601 pts ‘Span 28.3 MHz B CF 5.7269800 GHz 681 pts Span 8.1 MHz

Power: a.nm\m 13.920 MHz, _ Power=7.70dBm, DutyFactor =526  Sum = 12.96 d8m ch |m=r a.nmm 3.960 MHz, Power=146 dBm, DuiyFactor =526 Sum = 6.72 dBm
wﬂue Function  Funcion Result Yovalue  Function  Function Result

smmak: 2,05 dBm

s?zsmﬂm 442 dBm

802.11a/Ant. 2/ 5720 MHz (U-NII-2C) 802.11a/Ant. 2/ 5720 MHz (U-NII-3)

Ref Laval 30.00 65m Offeat 4.10 93 RBW 1 Mkz Date: 01.0ct 2024 16:12:06 Ref Leval 30.00 68m Offeat 4.10 42 RBW 1 MHz Date: 01.0ct 2024 16:12:06

At 2048 SWT 18us  VBW 3MHz Mode Auio FFT an 2048 SWT 10us  VBW 3MHz Mode Aute FFT
30 dam DEEC10T RMS, Trace: AVERAGE {Powert 30 dmm DFECOr RMS, Trace: AVERAGE {Power

Linet — Line 1 —
20dBm 20dBm
10.d8m 10dsm
0dem adem
-10 dBm -10 dBm
20 aEm 20 a8m
-30 aBm 20 aBm
40 dBm 40 dBm
-50 dem 50 dem
<50 dBm 50 dBm
E 70 aBm
CF 5716060 GHz 601 pts Span 28.2 MHz CF 57260400 GHz Span 7.8 MHz
Channel Power: _Bandwidth = 13.880 Mz, _Power = 7.18 dm, _DutyFactor = 536 Sum = 12.45 d8m Channel Power: _Bandwidth = 3.850 MMz, _Power = 1.58 dBm, DutyFactor = 5.25 _ Sum = 3.68 d8m

Function _ Funetion Result
5 mm [ mz o

802.11be (20 MHz) / Ant. 1 / 5720 MHz (U-NII-2C) 802.11be (20 MHz) / Ant. 1 / 5720 MHz (U-NII-3)

Ref Level 30.00 6Bm Offsat 4.10 43 RBW 1 Mkz Date: 1.06t 2024 17:15:32 Ref Level 30.00 6Bm Offsat 4.10 43 RBW 1 MHz Date: 01.0ct 2024 17:15:32
B SWT 18us  VBW 3MHz Mode Auto FFT an 2048 SWT 18us  VBW 3MHz Mode Aute FFT

P Rus, Trace: AVERAGE (Power) s0dgm DHECOr RMS, Trace: AVERAGE {Powert

Linat — Line 1 —
20d8m 20d8m
10d8m 10.dBm
0dBm adsm
-10 dBm -10 dBm
-20 dBm 20 dBm
-30 dEm -0 dBm
40 dBm 40 dBm
50 dBm 50 dBm
-0 dem 50 dBm

<70 aBm
CF 6717500 GHz Span 30.5 MHz CF 67274600 GHz 801 pis Span 10.0 MHz

Channel Power: _Bandwidth = 15.000 MHz, _Power BJnEm nmyFumr 208 Sum =12.92 4Bm Channel Power: _Bandwidth = 4.920 MHz, _Power = 3.68 dBm, _DutyFactor =208 Sum = 5.77 dBm
Yovame  Funci ion Result x value  Funtion  Function Resull
m | 5726WIIGHI +1.32 dBm M1 | 725000 Gtz 4 15 dBm

TEL : +886-3-582-8001 Page Number : 14 of 42
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Report No.: 2470803R

D DEKRA

Spectrum plot value of power

802.11be (20 MHz) / Ant. 2 / 5720 MHz (U-NII-2C)

802.11be (20 MHz) / Ant. 2/ 5720 MHz (U-NII-3)

Ref Level 30.00 dBm Offset 4.10 43 RBW 1 MKz
An “0dm SWT 10us  VEW 3MHz Mede Aui FFT
Detector RMS, Trace: AVERAGE (Power)

Date: 01.0c1.2024 17:15:36

30 d8m

Lingt —
20d8m

10 dBm

0 dem

10 aBm

20 aBm

-20 aBm

40 dem

<50 dBm

50 dBm

T B 7500 G 691 pts

Channel Power: _ Bandwidth = 15.000 MHz, _Power = 10.56 d8m, _DuyFactor=2.08  Sum = 12.65 dBm
Xovalue Ywalue  Funciion  Funciion Result
5725000 GHz 9.97 dBm

Span 305 MHz

Ref Level 30.00 dBm  Offset 4.10 42 RBW 1 MKz
An 2048 SWT 10us  VBW 3MHz Mode Autc FFT
Detector: RMS, Trace: AVERAGE (Power}

Date: 01.0c1.2024 17:15:36

30 d8m

20d8m

10 dBm

adem

10 aBm

20 aBm

20 aBm

40 dem

<50 dBm

50 dBm

<70 dBm

CF 57274500 GHz 691 pts
Channel Power: _ Bandwidth = 4.920 MMz, _Power = 3.79 dBm, DuiyFactor =200 Sum = 5.58 d8m

Span 10.0 MRz

Yovalue  Function  Function Resuli

802.11be (40 MHz) / Ant. 1 /5710 MHz (U-NI1-2C)

802.11be (40 MHz) / Ant. 1 / 5710 MHz (U-NII-3)

Ref Leval 30.00 6B Offsat 4.10 43 RBW 1 Mkz
At 4048 SWT 18us  VBW 3MHz Mode Auio FFT

Date: 22.0ct 2024 11:47:31

Detector: RMS, Trace: AVERAGE [Power)

30 d8m

Linet —

20d8m

10 d8m

10 aEm

20 aBm

-20 aBm

-t0 dem

<50 dBm

<60 dBm

O e 707580 G €01 pts

Channel Power: _Bandwidih = 34.840 MKz, _Power = 10.63 dBm, _DutyFactor=2.08 _Sum =12.72 dBm
Type  Ref T Xwalue Yevalie Function  Funetion Resut
Wit 115725000 GHz -5.58 dBm

‘Span 708 MHZ

Ref Leval 30.00 6Bm Offsat 4.10 43 RBW 1 MHz
At 2048 SWT 18us  VBW 3MHz Mode Auic FFT
Detector: RMS, Trace: AVERAGE [Power}

Date: 22.0ct 2024 11:47:31

20 dsm

Line 1 —

20d8m

10 dem

10 aBm

20 aBm

-0 aBm

-t0 dem

<50 dBm

50 dBm

<70 dBm

CF 6.7274500 GHz
Channel Power: _Bandwidth = 4.820 Mz,
Type  Rel o Xoalie  Vealue
Mt 15725000 GHz 5.34 dBm

681 pts ‘Span 10.0 MHz
Power=+0.48 dBm, DuyFactor=2.08  Sum = 1.1 d8m
Funation  Function Resut

802.11be (40 MHz) / Ant. 2 / 5710 MHz (U-NI1-2C)

802.11be (40 MHz) / Ant. 2 / 5710 MHz (U-NII-3)

Ref Laval 30.00 65m Offeat 4.10 93 RBW 1 Mkz
At 2048 SWT 18us  VBW 3MHz Mode Auio FFT
Deiector; RMS, Trace: AVERAGE [Power}

Date: 22.0c1 2024 11:47:35

30 dBm

Linat —

20dBm

10.d8m

-10 dBm

20 aEm

ET

40 dBm

-50 dem

<50 dBm

T S 707620 Gz 601 pts
Chaiinel Power: _Bsnawidth = 34.760 MHz, _Powsr = 10.43 dBm, _DutyFactor=208 _ Sum =122 aBm
Ref T Xwalie  Vwale Funclion | FunctionResul

5725000 GHz .05 dBm

Span 70.6 MHz

Ref Leval 30.00 68m Offeat 4.10 42 RBW 1 MHz
an 2048 SWT 10us  VBW 3MHz Mode Aute FFT
Deiector; RMS, Trace: AVERAGE [Power}

Date: 22.0c1 2024 11:47:35

30 dBm

Line 1 —

20dBm

10dsm

-10 dBm

20 a8m

20 a8m

40 dBm

50 dem

50 dBm

T 7274500 GHz 601 pts
Chaiinel Power.  Bsnawldth = 4920 MHz, _Bower =-1.05 dBm,  DutyFscto
Type Ret TC Xwale  Ywale Funclon  Function Resun

m 15725000 GHz 500 dBm

Span 10.0 MHz

08 Sum =1.04 dBm

TEL : +886-3-582-8001
FAX : +886-3-582-8958
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Report No.: 2470803R

D DEKRA

Spectrum plot value of power

802.11be (80 MHz) / Ant. 1 / 5690 MHz (U-NII-2C)

802.11be (80 MHz) / Ant. 1 / 5690 MHz (U-NII-3)

Ref Level 30.00 dBm Offset 4.10 43 RBW 1 MKz
An “0dm SWT 10us  VEW 3MHz Mede Aui FFT
Detector RMS, Trace: AVERAGE (Power)

Date: 22.001.2024 11:56:14

30 d8m
Lingt —
20d8m

10 dBm

10 aBm

20 aBm

-20 aBm

40 dem

<50 dBm

50 dBm

)
:

<70 dBm

CF 5 667500 GHz 691 pts
Channel Power: _Bandwidth = 75.000 MHz, _Pawer = 10.21 d8m, _ DuiyFacior=2.11 _ Sum = 12.32 dém
Type  Rel o Xovalue Yalue  Function  Funclion Result

5725000 GHz_4.18 dBm

Ref Level 30.00 dBm  Offset 4.10 42 RBW 1 MKz
An 2048 SWT 10us  VBW 3MHz Mode Autc FFT
Detector: RMS, Trace: AVERAGE (Power}

Date: 22.0c1.2024 11:56:14

30 d8m

Line 1 —
20d8m

10 dBm

10 aBm

20 aBm

20 aBm

40 dem

<50 dBm

50 dBm

<70 dBm

CF 57275000 GHz 691 pts
Channel Power: _ Bandwidth = 5.000 MMz, Power = -3.95 dBm, _DutyFactor =211 Sum = -1.84 d8m
Yovalue  Function  Function Resuli

Span 102 WHz

802.11be (80 MHz) / Ant. 2 / 5690 MHz (U-NII-2C)

802.11be (80 MHz) / Ant. 2 / 5690 MHz (U-NII-3)

Ref Leval 30.00 6B Offsat 4.10 43 RBW 1 Mkz
At 4048 SWT 18us  VBW 3MHz Mode Auio FFT
Detector: RMS, Trace: AVERAGE [Power)

Date: 22.0ct 2024 11:56:18

30 d8m

Linet —
20d8m

10 d8m

10 aEm

20 aBm

-20 aBm

-t0 dem

<50 dBm

<60 dBm

0 dBm
g
[ RURSEISSNUBNSRIEN

‘CF 5667500 GHz

601 pts Span 1530 MHz
Channel Power: _Bandwidth = 75.000 MHz, _Power = 1016 d8m, _DutyFactor=2.11 _Sum =12.28 dBm

Type  Rel o Xovalue Yevalue  Function  Funclion Result

1 15725000 GHz 4.27 dBm

Ref Leval 30.00 6Bm Offsat 4.10 43 RBW 1 MHz
At 2048 SWT 18us  VBW 3MHz Mode Auic FFT
Detector: RMS, Trace: AVERAGE [Power}

Date: 22.0ct 2024 11:56:18

20 dsm

Line 1 —

20d8m

10 dem

10 aBm

20 aBm

-0 aBm

-t0 dem

<50 dBm

50 dBm

hj

<70 dBm

CF 6.7275000 GHz, 691 pts Span 10.2 MHz
Channel Power: _Bandwidth = 5.000 MHz, _Fower=4.27 dBm, _DutyFactor=2.11 _Sum = -2.16 dBm

Type Rer T Xvalle  Ywalie Function  Function Resull

Mt 15725000 GHz 4.04 dBm

TEL : +886-3-582-8001
FAX : +886-3-582-8958
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Report No.: 2470803R P DE KRA

<2TX, NSS2>

Spectrum plot value of power

802.11be (20 MHz) / Ant. 1 / 5720 MHz (U-NII-2C) 802.11be (20 MHz) / Ant. 1 / 5720 MHz (U-NII-3)

Ref Level 30.00 dBm Offset 4.10 43 RBW 1 MKz Date: 070612024 11:41:51 Ref Level 30.00 dBm  Offset 4.10 42 RBW 1 MKz Date: 07.0c8.2024 11:41:51
An “0dm SWT 10us  VEW 3MHz Mede Aui FFT An 2048 SWT 10us  VBW 3MHz Mode Autc FFT
30 g DEIECION RMS, Trace: AVERAGE (Power) g DHISEION RMS, Trace: AVERAGE Power)
Lingt — Line 1 —
20d8m 20d8m
10 dBm 10 dBm

10 aBm 10 aBm
20 aBm 20 aBm
-20 aBm 20 aBm
40 dem 40 dem
<50 dBm <50 dBm

50 dBm 50 dBm

<70 dBm

CF 5717500 GHz 691 pts Span 305 MHz T 77500 Gra 691 pts
Channel

el Power:  Bandwidth = 15,000 MHz, _ Powe .16 dBm, DuryFaetor=203  Sum = 12.18 dBm Channel Power: _ Bandwidth =5.120 MMz, _Power=3.51 dBm, _DuiyFactor =203 Sum = 5.54 d8m
Rel  Trc  Xwalue Voalue  Funcil netion Result
5725000 GHz -1.98 dBm

Span 104 WHz

802.11be (20 MHz) / Ant. 2 / 5720 MHz (U-NII-2C) 802.11be (20 MHz) / Ant. 2/ 5720 MHz (U-NII-3)

Rof Leval 50,00 d8m  Offsat 4.10 d2 RBW 1 MHz Date: 07.0ct 2024 11:40:25 Rof Lovel 3000 dBm  Offset 4.10 d3 RBW 1 hHz Date: 7.6ct 2024 11:40:25
ELE:] SWT 18us VW 3MHz Mode Ao FFT At 2048 SWT 18us  VBW 3MHz Mode Auic FFT
0. Dﬂe:iar RMS, Trace: AVERAGE (Power} oo DEtEEtor: RMS, Trace: AVERAGE (Power)
Line 1 — Line 1 —
20 d8m 20 d8m
10 dBm 10 dBm
0 dBm GHBM e i s
10 asm 10 asm
20 asm 20 asm
a0 aBm 30 aBm
-0 dem -0 dem
<50 dBm <50 dBm
60 dBim 60 dBim
ToaBm PTG 601 pts Span 30.6 MHz OO S TzTsano ore 691 pts Span 10.4 WHz
Power: a.nmam 15.040 MHz, _ Power = 10.34 dBm, DutyFactor=243  Sum = 1237 dBm Channel Power: _Bandwidth = 5.050 MHz, _Power=3.64 dBm, _DutyFactor =203 Sum = 5.67 dBm
'-\rﬂue Function  Funetion Result e Rl YT Xomlie . Yosle | Fineton _ Furclan Resit
775000 e 37 dBm 15725000 GHz .19 dBm

802.11be (40 MHz) / Ant. 1 /5710 MHz (U-NI1-2C) 802.11be (40 MHz) / Ant. 1 / 5710 MHz (U-NII-3)

Ref Leval 30,00 6Bm Offsat £.10 42 RBW 1 Mz Date: 22,061 2024 12:27:05 Ref Loval 30.00 6B Offsat 4.10 42 RBW 1 Nz Date: 22.0c1 2024 13:27:05
At {048 SWT 18us  VEW 3MHz Mode AutoFFT At 2048 SWT 1Gus VBW Mz Mode AuioFFT
30dam DEIZCIOr RS, Trace: AVERAGE (Powert yacam DEIEEOr RS, Trace: AVERAGE (Powert
Linet — Ling 1 —

20 dBm 20dBm
10 d8m 10 d8m
adem @ dBm
10 dBm 10 dBm
20 a8m 20 a8m
~z0 aBm 20 aBm ‘\
40 dem 40 dem [ S —
o0 dem o0 dBm
o0 dBm <o aBm
-0 aBm <70 s

F 801 pts Span 744 MHz CF 57274200 GHz a1 pts Span 0.6 Mz

dBm, _DutyFactor=2.03  Sum = 12.63 dBm c Power: _Bandwidth = 4.840 MHz, _Power =-0.34 dBm, _DutyFs 3 Sum = 1.69 dBm

Rer Tre  value Vavalie  Function  Function Resull
5725000 GHz 4,04 dBm

TEL : +886-3-582-8001 Page Number : 17 of 42
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Report No.: 2470803R

D DEKRA

Spectrum plot value of power

802.11be (40 MHz) / Ant. 2/ 5710 MHz (U-NII-2C)

802.11be (40 MHz) / Ant. 2/ 5710 MHz (U-NII-3)

Ref Level 30.00 dBm Offset 4.10 43 RBW 1 MKz
An “0dm SWT 10us  VEW 3MHz Mede Aui FFT
Detector RMS, Trace: AVERAGE (Power)

Date: 22.001.2024 13:27:00

30 d8m
Lingt —

20d8m

10 dBm

0 dem

10 aBm

20 aBm

-20 aBm

40 dem

<50 dBm

50 dBm

<70 dBm

CF 5707620 GHz 691 pts
Channel Power: _ Bandwidth = 34.760 MHz, _Power = 10.49 d8m,  DuyFactor=2.03  Sum = 12.52 dBm
Xovalue Ywalue  Funciion  Funciion Result
5725000 GHz -6.03 dBm

Span 70.6 MHz

Ref Level 30.00 dBm  Offset 4.10 42 RBW 1 MKz
An 2048 SWT 10us  VBW 3MHz Mode Autc FFT
Detector: RMS, Trace: AVERAGE (Power}

Date: 22.0c1.2024 13:27:00

30 d8m

20d8m

10 dBm

adem

10 aBm

20 aBm

20 aBm

40 dem

<50 dBm

50 dBm

<70 dBm

CF 57273400 GHz 691 pts
Channel Power: Bandwidth = 4.680 MHz, Power=-0.49 dBm, DuyFactor = 2.03

Span 9.5 MHz

Sum = 1.54 d8m

Xevalue Yovalue  Function  Function Resuli
5725000 GHz .37

802.11be (80 MHz) / Ant. 1 / 5690 MHz (U-NII-2C)

802.11be (80 MHz) / Ant. 1 /5690 MHz (U-NII-3)

Ref Leval 30.00 6B Offsat 4.10 43 RBW 1 Mkz
At 4048 SWT 18us  VBW 3MHz Mode Auio FFT
Detector: RMS, Trace: AVERAGE [Power)

Date: 22.0ct 2024 13:28:41

30 d8m

Linet —

20d8m

10 d8m

10 aEm

20 aBm

-20 aBm

-t0 dem

<50 dBm

<60 dBm

‘CF 5 667500 GHz 601 pts
Channel Power: _Bandwidth = 75.000 MHz, _Power = 10.61 dBm,  DutyFactor=203 _ Sum =164 dBm
Type  Rel o Xovalue Yevalue  Function  Funclion Result

1 15725000 GHz 4.0 dBm

Span 153.0 MHz

Ref Leval 30.00 6Bm Offsat 4.10 43 RBW 1 MHz
At 2048 SWT 18us  VBW 3MHz Mode Auic FFT
Detector: RMS, Trace: AVERAGE [Power}

Date: 22.0ct 2024 13:28:41

20 dsm

20d8m

10 dem

adsm

10 aBm

20 aBm

-0 aBm

-t0 dem

<50 dBm

50 dBm

<70 dBm

CF 6.7275000 GHz, 691 pts
Channel Fower: _Bandwidth = 5.000 MHz, _Power = -3.54 dBm, _ DutyFactor = 2.03 _Sum = -1.51 dBm
Type Rer T Xvalle  Ywalie Function  Function Resull

Mt 15725000 GHz 449 dBm

‘Span 102 WMHz

802.11be (80 MHz) / Ant. 2 / 5690 MHz (U-NII-2C)

802.11be (80 MHz) / Ant. 2 / 5690 MHz (U-NII-3)

Ref Laval 30.00 65m Offeat 4.10 93 RBW 1 Mkz
At 2048 SWT 18us  VBW 3MHz Mode Auio FFT
Deiector; RMS, Trace: AVERAGE [Power}

Date: 22.0ct 2024 13:28:45

30 dBm

Linat —

20dBm

10.d8m

-10 dBm

20 aEm

ET

40 dBm

-50 dem

<50 dBm

T 587500 GHz 601 pts

Chalinel Power: _Bsnawidth = 75.000 MHz, _Powsr = 10.54 dBm, _DutyFactor=203 _Sum = 12.57 aBm
Xvalie  Ywale Function | Function Resul
5725000 GHz .00 dBm

Span 153.0 MHz

Ref Leval 30.00 68m Offeat 4.10 42 RBW 1 MHz
an 2048 SWT 10us  VBW 3MHz Mode Aute FFT
Deiector; RMS, Trace: AVERAGE (Power}

Date: 22.0ct 2024 13:28:45

30 dBm

20dBm

10dsm

-10 dBm

20 a8m

20 a8m

40 dBm

50 dem

50 dBm

OB CF £ 7275000 GHz

Channel Power: _Bandwidth = 5.000 Mz, _Power = -4.07 dBm,
Type  Ret  Tre  ovalue Vavalue  Function  Function Resull
M1 1 |5725000 GHz 9.02 dBm

Span 10.2 MHz
Sum = 2,08 dBm
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D DEKRA

Report No.: 2470803R

Appendix D. Test Result of Maximum Power Spectral Density

<2TX, NSS1>
. Power Spectral Density L
Modulation r?&Llj_'le;cy (dBm/MHz) ( dBnlmr/nl\;le) Result
Ant. 1 Ant. 2 Total
5720
2.11 -1.4 -1.52 A1 1. P
80 a (U-NII-2C) 3 5 6 00 ass
Power Spectral Density o
Modulation F”(j\‘jlfzr;‘:y (dBm/500kHz) ( dBmL/ggngz) Result
Ant. 1 Ant. 2 Total
5720
-6.14 -5.38 2.14 30.00 P
(U-NII-3) ass
802.11a 5745 -2.84 -5.34 3.78 30.00 Pass
5785 -3.67 -5.06 3.1 30.00 Pass
5825 -3.59 -4.28 4.31 30.00 Pass
. Power Spectral Density L
Modulation rf“‘jli'ez’;Cy (dBm/MHz) ( dBrrI1r/n|\;IHz) Result
Ant. 1 Ant. 2 Total
5720
802.11be (20 MH 1.36 0.53 5.94 11.00 P
e 2 | (U-NIl-20) ass
. Power Spectral Density U
: requency imi
Modulation (dBm/500kHz) Result
MH dBm/500kH
(MHz) Ant. 1 Ant. 2 Total | (4BM 2)
5720
-3.63 -3.60 1.47 30.00 P
(U-NII-3) ass
802.11be (20 MHZ) 5745 -1.76 -1.78 3.10 30.00 Pass
5785 -1.45 -1.43 3.46 30.00 Pass
5825 -1.81 -1.75 3.25 30.00 Pass
. Power Spectral Density U
Modulation ”(j\‘jlfzr;‘;y (dBm/MHz) ( dBn':/“,\;IHZ) Result
Ant. 1 Ant. 2 Total
5710
802.11be (40 MH -0.70 -1.35 3.99 11.00 P
e ( 2 | (u-Ni-2c) ass
Power Spectral Density o
Modulation Frm‘l‘_'ez';cy (dBm/500kHz) ( dBm';ggngz) Result
Ant. 1 Ant. 2 Total
5710
-71 -6.7 -1. ) P
(U-NII-3) 9 6.73 86 30.00 ass
802.11be (40 MHz) 5755 -3.59 -4.29 0.75 30.00 Pass
5795 -4.18 -3.48 1.14 30.00 Pass
TEL : +886-3-582-8001 Page Number : 19 of 42
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Report No.: 2470803R

> DEKRA

Frequency

Power Spectral Density

Limit

Modulation (dBm/MHz) Result
(MHz) Ant. 1 Ant. 2 Total (dBm/MHz)
802.11be (80 MHz) 5690 -4.32 -4.75 0.50 11.00 Pass
(U-NII-2C)
Power Spectral Density o
Modulation Frequency (dBm/500kHz) Limit Result
(MHz) Ant. 1 Ant. 2 Total | (4BM/500KHZ)
5690 -10.08 -10.67 -5.63 30.00 Pass
802.11be (80 MHz) (U-NII-3)
5775 -7.15 -7.79 -2.82 30.00 Pass
TEL : +886-3-582-8001 Page Number 20 of 42
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Report No.: 2470803R

D DEKRA

802.11a / Ant.1+Ant.2 / 6M / 5720MHz / Ch144
(UNII-2C)

802.11a/Ant.1+Ant.2 / 6M / 5720MHz / Ch144
(UNII-3)

Ref Levsl 30.00 dBm Offset 4.10d8 REW 1 M-z Date: 01.0¢t.2024 18;

Ref Level 30.00dBm Offsat .10 d2 REBW 500 kHz Date: 01.0¢t.2024 16:11:58

A 4008 SWT iidus VEW 3MHz Mode Autc FET An 048 SWT 11dus VBW 2WHz  Mods AuoFFT
10dam DEIECIoN RS, Trace: AVERAGE (Pawer) 0dam DEIEEn RS, Trace: AVERAGE (Power)
Port] — Port] —
Pori2 Ponz
2008m sum 2008m sum
10.48m 10.48m
aaam ausm
40.d8m A0 dBm
20 a8m 20 aEm
3048 30 a8
——= S ——
0 aBm P e
50d8m . 50 dBm
f0aem L Tem
CF5.72 GHz 0007 pts Span 40.00 MHz CF5.72 GH 30001 pis Span 40.00 MHz
Port Type Ref Trc Xvalue  Yvaue Function Function Result Pot Type Rel Trc  Xwaue  Vaalue Functon  Functon Result
Port1 M1 1 571657 GHz|-1.43dBm Port1 M1 1 5726037 GHz|-5.14 dBm
port2 M2 2 572130GHz 152 dBm port2 M2 2 5725326GHz -5.38 dBm
sum 3 Sum 5721514 GHz 6,41 dBm duty factor 5.2 sum M3 Sum 5725280 GHz|2.14 dBm duty factor 5.26
RefLevel 30,00 dBrm  Offset 41095 RBW 500 Mz Date: 01.0¢1.2024 16:13:45 RefLevel 3000 dBm Offset 41045 RBW S00 bz Date: 01.0ct.2024 16:14:51
A 408 SWT 114us VBW 2MHz  Mods Auto FFT At 4048 SWT 114us VBW ZMHz  Mode Auto FFT
Detector; RS, Trace: AVERAGE (Power) Detector: RMS, Trace: AVERAGE (Power)
30 dEm 10 dBm
Port1 —
Po2 —
20 dBm Sum 20dBm Sum
10 aBm 1008
ma
0dBm adem
10 “10 dBm
20 dBm 20 dBm
30 a8 <30 aBm
. Y s
e~ — |
NS R
50 dgm [ 50 dBm
50 dBm 40 dBm
70 dBm 70 dBm
CF 5.745 GHz 30007 pis ‘Span 40.00 Mz CF 5.785 Ghz 30007 pis ‘Span 40.00 Mkz
Pori Type Rel Trc  Xvalue  Yvalie Funcion  Function Resul Por  Type Ref Trc Kvahe Yvalie Functon  Function Result
Port1 M1 1 [5743952 GHz 284 aBm Port1 (M1 5787549 Gz 5,67 dBEm
Ponz M2 2 5747591 GHz .5.34 B Pon2 M2 2 5783795 GHz 5,06 dBm
sum M3 Sum 5743846 GHz |37 dBm _duty factor |5.26 sum M3 Sum |5.783732 GHz |11 dBm _duty factor 5.26
Ref Level 30,00 dBm  Offses 4.10 48 RBW 500 kHz Date: 01.001.2024 16:15:49 Rof Lovel 3000 dBm  Offsat 4.40 B RBW 1 Mz Date: 04,06t 2024 17:45:25
Ant 4008 SWT 11l4us VBW 2MHz  Mods Auto FFT an 0 SWT 174us VBW 3MHz Mode Auto FET
30dBm (2oiector: RWS, Trace: AVERAGE (Power) Detector; RMS, Trace: AVERAGE (Power}
Por1 —— 30 dem Forti —
Poriz Ponz —
20d8m sum - — 20 d8m Sum
0 asm 10 ¢8m
ma
0dEm adam —
10 d 0 asm
20 B ELFEY
30 dBm <30 dBm
g dBm <0 a8m
50dBm [ <50 dBm.
50 B o0 asm
7o d8m 7o dEm
Foimon 5007 pes Span 3000 e CFs7zGHz 30001 pts Span 40.00 MHz
Port Type Ref Trc  Xwalue  Yowalue Funclion  Funchon Resul e e e o funcion  Punchon Hesult
il | e MR D imnsiiiem
sum M3 Sum 5826272 GHz |4.31 dBm _duty factor |5.26 sum 14 Sum  ST21020 GHe (5,04 d8m duty factor 200

TEL
FAX

: +886-3-582-8001

: +886-3-582-8958
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D DEKRA

Rof Laval 30.00 6Bm  Offsat 4.10 48 RBW 500 Kz Date: 01.0ct.2024 17:15:25 Ref Lovel 30.00 dBm  Offeat 4.10 02 REW 500 kiz Date: 01.0¢t.2024 17:07:00
A 4008 SWT 1ldus VW 2MHz  Moda Auio FFT A 2008 SWT iidus VEW ZWHz Mods Autc FFT
0dgm DEIEEIer RMS, Trace: AVERAGE (Power) 30 qp DEIECoN RMS, Trace: AVERAGE (Pawer)
ot ] — Port] —
Ponz Port2
20 aBm m 208m um
10 d8m 10.8m
auEm aam
A dBm 10 dBm
2naEm 20 a8m
<30 a8 <30 amm
40 dBm <0 dBm
Ere STy 50 aEm
<0 dBm 50 dBm
- aem EUPE)
CF 5.2 GHz 30001 pts Span 40.00 MHz CF5.745 GHz 0001 pes Span 40.00 WHz
Pot  Type Ret Tre Xwalie  Yvaue Function  Functon Result Port Type Ref Trc Xvale  Yalue Function Funcion Result
Port1 1t 1 5724990 Gz 353 aBm Port1 M1 1 5745485 GHz|-1.76 dBm
port2 M2 2 5725931GHz -3.60 aBm portz M2 2 57AB152GHz 178 dBm
sum M3 Sum 5725001 GHz |1.47 dBm duty factor 200 sum w3 Sum 5748418 GHz 310 dBm duty factor 200
Rsf Laval 30.00 88m Offsat 4.10 42 RBW 500 kHz Date: D1.0c1 2024 17:1B:08 RafLoval 30.00 4Bm Offsat 410 2 RBW 500 kiz Dats: 05.0¢t.2024 18:28:32
an 08B SWT 1l4us VBW 20Hz  Mods Auto FFT an 028 SWT 114us VBW UMz  Moda Aute FFT
o dgm DEiEtor: RMS, Trace: AVERAGE (Power) 0o DEiECIEr: RMS, Trace: AVERAGE (Power)
20 dBm 20d8m
10 d8m - 10.8m T
1
0.dEm i adEm
— S
r—— Ny
-0 asm 10 aBm
21 dBm 20 dBm
30 dBm <30 dBm
<0 a8 0 aBm
=
50 g [T TR 50 dBm e
e aBm 50 aBm
-odEm 70 dEm
CF 5.785 GHz 30001 pts Span 40.00 WHz CF 5.025 GHz J0001 pts Span 40.00 WHz
Pot Type Rel Trc Xwalue  Yvawe Funcion  Function Result Pot Type Rel Tic Kvale  Yuale Funchion Function Resull
Port1 1 1 5784453 GHz|-1.45 GEm Port1 i 1 sb23st Ghz| 18
Port2 M2 2 5783752CHz 143 GBm Portz Mz 2 BE22650GHz 175 dBm
sum M3 Sum 5783025 GHz |48 dBm duty factor 200 sum M3 Sum 520281 GHz 325 dBm duty fator 200
Ref Leval 30.00 d8m Offsat 4.10 d2 REW 1 Wz Date: D1.0ct 2024 17:28:20 RefLoval 30.00 dBm Offsat 4102 RBW 500 kkz 01.0ct2024 17:28:20
At o SWT 18.0us VBW 3WHz Mods Auto FET At 0 SWT 190us VBW Mz  Moda Autc FFT
0y DEtEEIOF: RMS, Trace: AVERAGE (Power) 30 g DEtECIOT: RMS, Trace: AVERAGE (Power)
Port1 — Port1 —
Port2 Part2
20d8m Sum 20 dem Sum
10 d8m Ma 10.dBm
L 1
adEm MV‘A-;&WM\'_\ aEm L
s — A
T A ANASAAWE R O
-0 asm 10 aBm =
20 dBm 20 dBm
a0 aem <30 amm
< agm <0 aBm
r——————
————— — e v
R 50 am [ - g
&0 dBm a0 dBm
F1 F1
-rogem rogEm
CF 571 GHz 30001 pts Span 90.00 MHz CF 571 GHz T0001 prs Span 80.00 MHz
Pot Type Ret Trc  Xvalie  Yvaue Funcion  Functon Result Port Type Re T Kvale  Yaale Function Funcuon Result
Port1 1 1 573755 GHz | 0.70 aBm port1 1 1 5724399 Ghz| 719 aBm
Port2 M2 2 572909 GHz .35 aBm port2 M2 2 572505GHz 573 dBm
sum M3 Sum 5713688 GHz | 390 dBm _duty factor 200 sum w3 Sum 5725008 GHz 1,86 dBm. duty factor 200

TEL:
FAX:

+886-3-582-8001
+886-3-582-8958

Page Number 1 22 of 42




Report No.: 2470803R

D DEKRA

802.11be / 40MHz / Ant.1+Ant.2 / MCSO /
5755MHz / Ch151

802.11be / 40MHz / Ant.1+Ant.2 / MCSO0 /
5795MHz / Ch159

Ref Leval 30.00 dBm  Offsat 4,10 d3 REW 500 kHz
An “0dB SWT 190us VBW 2MHz
Detector: RMS, Trace: AVERAGE (Power}

Date: 01.0c1.2024 17:30:12
Made Auto FFT

30 d8m

Potl —
Port2 —
20 dBm um —
10 a8m
3
aem 1
e’ A R
W”m B Vv iy
10 dsm
—20aEm
=30 dBm
40 asm
L kY i
= A ]
50 8Bm WW e
o0 asm
-0 aem
CFa75aGhe 30001 pis ‘Span 80,00 WHz
n Ref Trc  Xwale  Yvae  Funcion  Funchon Resut
Port1 N1 1 57o6bas GHe |-3.39 dBm
Port2 M2 2 5757948 GHe 420 B
sum M3 Sum 5752041 GHe 0.5 4B duty factor 2.0

20 dem

20 dem

10 dBm

adam

-0 dBm

20 aBm

<30 a8

0 asm

50 aBm

50 asm

70 aBm

Ref Levsl 30.00 dBm Offset 4.10 d8 REW 500 kiz
A 40 cB SWT 12.0us VBW 2MHz
Detector: RMS, Trace: AVERAGE (Power)

Date: 01.0¢1.2024 17:31:40
Modsa Auto FFT

Port] —
Portd —
sum” —

"z
PNV
St

P T

AT A R e

CF 5.795 GHz 0001 pts Span 80.00 MHz

Yovalue  Function  Function Result

Ref e Xwalue
1 5792520 GHz|-4.10 dBm

5707685 GHz -3.48 dBm.

5702565 GHz|1.14 dBm_duty factor 2.00

Port  Type
Part1 i
Port2 M2 2
sum 3 Sum

802.11be / 80MHz / Ant.1+Ant.2 / MCSO0 /
5690MHz / Ch138 (UNII-2C)

802.11be / 80MHz / Ant.1+Ant.2 / MCSO0 /
5690MHz / Ch138 (UNII-3)

Ref Leval 30.00 dBm  Offsat 4,10 d3 REW 1 MHz
An “0dB SWT 380us VBW 3MHz
Detector: RMS, Trace: AVERAGE (Power}

Date: 01.0c1.2024 17:37:42
Mode Auto FET

30 dem
Porl —
Porta —

20 dBm um - —
10 dBm
0aBm
10 dEm
20 aBm
-0 dBm
-0 agm

e

[ Petwiputy ety
50 aBm
50 asm

Fi

-0 aem

CF 5.69 GHz 30001 pts ‘Span 160.00 MHz

rt Ref  Trc  Xwalie  Ywaue Functon  Functon Result

Porti A 1 32 4Bm

Fort2 M2 2 75 aBm

sum M3 Sum 5691168 GHz 050 dBm duty factor 241

20 dem

20 dem

10 dBm

adam

-0 dBm

20 aBm

<30 a8

0 asm

50 aBm

50 asm

70 aBm

Ref Levsl 30.00 dBm Offset 4.10 d8 REW 500 kiz
A 40 cB SWT 38.0us VBW 2MHz
Detector: RMS, Trace: AVERAGE (Power)

Date: 01.0¢t.2024 17:37:43
Modsa Auto FFT

Port] —
Portd —
sum” —

T | |

Fotmaor i ot e ety

F1

CF 5.00 GHz 0001 pts Span 160.00 MHz

Port Type Ret Trc  Kewaue Yalue  Function  Function Resuit

Port1 M1 1 5725001 Ghz|-10.08 dBm

Port2 Mz 2 5726137 Ghz 1067 dom

sum w3 Sum 5726250 GhHz 563 dBm duty factor 2.1

802.11be / 80MHz / Ant.1+Ant.2 / MCSO0 /
5775MHz / Ch155

Ref Leval 30.00 dBm  Offsat 4,10 d3 REW 500 kHz
An “0dB SWT 380us VBW 2MHz
Detector: RMS, Trace: AVERAGE (Power}

Date: 01.0c1.2024 17:30:14
Made Auto FFT

30 dBm
20d8m
10 a8m
0 aBm w3
M
(VA Nl i,

10 dsm Rt
—20aEm
=30 dBm
40 asm

b s e
-50 aBm. e ™ o
o0 asm
-0 aem

CFarTsGHE 30001 pis ‘Span 160,00 Mz

n Ref Trc  Xwale  Yale  Funcion  Funchon Result

Port1 N1 1 5704428 GHe|-T.13 B

Port2 M2 2 5777010 GHe 770 dBm

sum M3 Sum 5766004 GHe -2.82 dBm duty factor 2.11
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D DEKRA

<2TX, NSS2>
. Power Spectral Density L
Modulation r?&llj_'ezr;cy (dBm/MHz) ( dBnl]r/n'\;le) Result
Ant. 1 Ant. 2 Total
5720
802.11be (20 MHz) (U-NII-2C) 0.06 0.80 5.33 11.00 Pass
Power Spectral Density o
Modulation F“(al\‘jl‘;ezr;‘:y (dBm/500kHz) ( dBmL/ggngz) Result
Ant. 1 Ant. 2 Total
5720
-3.76 -4.27 1.02 30.00 P
(U-NII-3) ass
802.11be (20 MHz) 5745 -2.26 -1.97 2.85 30.00 Pass
5785 -1.78 -1.83 3.18 30.00 Pass
5825 -2.23 -1.77 3.02 30.00 Pass
. Power Spectral Density L
Modulation r‘(a“‘jl‘;ez")‘:y (dBm/MHz) ( dBrrlmr/nl\;IHz) Result
Ant. 1 Ant. 2 Total
5710
802.11be (40 MHz) (U-NII-2C) -1.92 -1.42 3.30 11.00 Pass
. Power Spectral Density U
: requency imi
Modulation (dBm/500kHz) Result
MH dBm/500kH
(MHz) Ant. 1 Ant. 2 Total | (4BM 2)
5710
-6.94 -8.20 -2.53 30.00 P
(U-NII-3) ass
802.11be (40 MHz) 5755 -4.74 -3.47 0.58 30.00 Pass
5795 -5.04 -3.23 0.92 30.00 Pass
. Power Spectral Density U
Modulation “(al\‘jl‘;ezr;‘:y (dBm/MHz) ( dBrrlmr/nl\;IHz) Result
Ant. 1 Ant. 2 Total
5690
802.11be (80 MHz) (U-NII-2C) -4.80 -5.02 -0.17 11.00 Pass
Power Spectral Density o
Modulation Frmll‘_'ezr;cy (dBm/500kHz) ( dBm';ggngz) Result
Ant. 1 Ant. 2 Total
5690
-11.35 -11.10 -6.34 30.00 Pass
802.11be (80 MHz) (U-NII-3)
5775 -7.46 -7.33 -2.96 30.00 Pass
TEL : +886-3-582-8001 Page Number 24 of 42
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Report No.: 2470803R

D DEKRA

802.11be / 20MHz / Ant.1+Ant.2 / MCSO0 / 5720MHz
/ Ch144 (UNII-2C)

802.11be / 20MHz / Ant.1+Ant.2 / MCSO0 / 5720MHz
/ Ch144 (UNII-3)

Ref Leval 30.00 dBm  Offsat 4.10 d2 REW 1MHz
An “0dm SWT 114us VBW 3MHz Mode Auto FET
Detector: RMS, Trace: AVERAGE (Power)

Date: 07.0ct.2024 11:48:42

30 d8m

ot 1 —
Ponz —
2018m m
10 a8m
ousm
-10 dBm
20 aEm

<30 aBm

40 dBm

50 aBm

-0 dBm

70 aBm

CF 572 GHz 30001 pts Span 40.00 MHz
Port  Type Ret Tre  Xwalue Ywaue Function  Functon Result

Port1 M1 1 5721558 GHz[0.06 dBm

Port2 M2 2 5718007 GHz|0.80 dBm

sum M3 Sum 5718804 GHz|5.33 dBm duty factor 203

Ref Level 30.00 dBm Offsat 4.10 d3 REW 500 kHz
An “0dm SWT 114us VBW 2MHz Moda Auic FFT
Detector; RMS, Trace: AVERAGE (Power)

Date: 07.0ct.2024 11:48:42

30 dEm
ot 1 —
Ponz —
20 dem m
10 08m
Quem
D dBm
20 aEm
30 aBm
40 dBm /
e T
50 8Em
&0 dEm
o aem
CF 572 GHz 30001 pts Span 40.00 MHz
Port  Type Ret Tre Xwalue Ywaue  Function  Functon Result
Port1 M1 1 5725125CHz[375dBm
Portz M2 2 5725051 CHz|-4.27 aBm
sum M3 Sum 5725100 GHz|1.024Bm duty factor 203

802.11be / 20MHz / Ant.1+Ant.2 / MCSO0 / 5745MHz
/ Ch149

802.11be / 20MHz / Ant.1+Ant.2 / MCSO0 / 5785MHz
/ Ch157

Ref Laval 30.00 83m Offeat 4.10 43 RBW 500 kHz
An 2048 SWT 114us VBW 2MHz  Moda Aute FFT
Detector; RMS, Trace: AVERAGE (Power}

Date: 05.0ct 2024 22:01:08

30 d8m
20d8m
10 48m
0dBm
-10 aBm
-20 dBm
-30 dBm
-0 aBm TR N
N ——
-50 dBm
-0 aBm
70 dEm
CF 5.745 GHr 30001 pts Span 40.00 MHz
Pot  Type Rel Tre Xalue Ywalue  Function  Function Result
Port1 M1 1 5744268 GHz|226 aBm
Pot2 M2 2 sraassacHe|1er
sum M3 Sum 5744408 GHz 285 dBm _duty factor 203

Ref Laval 30.00 83m Offeat 4.10 43 RBW 500 kHz
an 008 SWT 114us VBW 2MHz  Moda Aute FFT
Detector; RMS, Trace: AVERAGE (Power}

Data: 05.0ct 2024 22:03:22

30 dem
20 dBm
e
0Bm
0 8Em
20 dBm
<30 dBm
40 aBm ——
e ]
50 dBm
&0 aEm
0dEm
GF 5.785 GHz 30001 pts Span 40.00 MHz
Pot  Type Rel Tre Xalue Ywalue  Function Function Result
Port1 M1 1 5785734 GH2[-178.dBm
Ponz M2 2 srECH|183
Sum M3 Sum 5785760 GHz |3.18 dBm duty factor 203

802.11be / 20MHz / Ant.1+Ant.2 / MCSO0 / 5825MHz
/ Ch165

802.11be / 40MHz / Ant.1+Ant.2 / MCSO / MCSO /
5710MHz / Ch142 (UNII-2C)

Ref Leval 30.00 43m Offsat 4.10 03 RBW 500 kHz
An 048 SWT 114us VBW 2MHz  Moda Auto FFT
Detector; RMS, Trace: AVERAGE (Powe

Date: 05.0ct 2024 22:04:52

30 d8m

20d8m

10 48m

oaEm

10 aBm

-20 aEm

<30 dBm

50 amm

<50 dBm

-0 aBm

70 dBm

CF 5.825 GHr 30001 pts Span 40.00 MHz

Port Type Ret Tre Xwalue Yalue  Function  Functon Result
Port1 M1 1 5E2189 GHz|2.23 aBm

M2 2 5820061 CHz |77 aBm
sum M3 Sum 5824000 GHz | 302 dBm duty factor 203

Ref Laval 30.00 33m Offsat 4.10 43 RBW 1 MHz
An 048 SWT 120us VBW 3MHz Mode Auto FET
Detector; RMS, Trace: AVERAGE (Powe

Date: 07.0ct 2024 11:54:10

30 dem

Port 4
Pon2
20 dBm Sum

10 48m
0emm

10 aEm
20 aEm
<30 dBm

0 asm [

50 dBm

0 aBm

0 dBm

CF5.716GHz 30001 pts Span 80.00 MHz

Port  Type Ret Tre Xalue Yalue  Function  Functon Result
5713762 GHz |-1.92 aBm

Mz 2 5713047 CHz |42 9B
sum (M3 Sum 5713061 GHz |30 dBm duty factor 203

TEL : +886-3-582-8001
FAX : +886-3-582-8958
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Report No.: 2470803R

D DEKRA

802.11be / 40MHz / Ant.1+Ant.2 / MCSO /
5710MHz / Ch142 (UNII-3)

802.11be/40MHz/MCS0/5755MHz/Ch151

Ref Leval 30.00 dBm  Offsat 4.10 d3 REW 500 kHz Date: 07.0ct.2024 11:54:10

An “0dm SWT 100us VBW 2MHz  Moda Auic FFT
0 g DEIEEIOr RMS, Trace: AVERAGE (Powe )
ot 1 —
Ponz —
2018m m
10 a8m
M3-1
ousm
[
-10 dBm
20 aEm
<30 aBm
40 dBm e ]
50 aBm
-0 dBm
Fl
70 aBm
CF 571 GHz 30001 pts Span 80.00 MHz
Port Type Ret Tre  Xwalue Ywaue  Function  Functon Result
Port1 M1 1 5726354 CHz| 634 dBm
Port2 M2 2 5727078CHz|B20aBm
sum M3 Sum 5726380 GHz|-2.53 dBm duty factor 203

20 dBm

200Bm

10 4B

ousm

ELPEY

20a8m

3048m

40 aBm

s0a8m

<0 4Bm

0aBm

Ref Level 30.00 dBm  Offset 4.10 43 REW 500 kkz

At 40dB SWT (0.0us VBW 2MHz  Mode Auo FFT
Detector: RMS, Trace: AVERAGE (Pawer]
Port1 —
Port2 —
am
reve
v
g
—
A
CF 5.755 GHz 30001 pts Span 80.00 MHz
Pot Type Ref Trc Kuaue  Yvaue Functon Function Resut

Port1 M1 1 575807 Gz |4.74 dBm
Portz M2 2 5750100 GHz 347 dBm
sum M3 Sum 5757850 GHz 0.58 dBm duty factor 2.03

802.11be / 40MHz / Ant.1+Ant.2 / MCSO /
5795MHz / Ch159

802.11be / 80MHz / Ant.1+Ant.2 / MCSO0 /
5690MHz / Ch138 (UNII-2C)

Ref Leval 30.00 dBm  Offsat 4.10 d3 REW 500 kHz Date: 05.0ct 2024 22:27:18

An 40d8 SWT 100us VBW 2MHz  Mode Auc FFT

0 am DUUECIOT: RMS, Trace: AVERAGE (Power)
Port1 —
Part
20 dBm Sum
1008
M2
auem
LT

“t0a8m
zvaem
Er
P - ]

R AN AN
<naem
<naam
—naem

CF 5.795 GHz 30001 pts. Span 80.00 MHz

Port Type Ret o Xualue  Ywaus  Funchon  Fumcton Resut

Portt W 1 s7asasais | 5od dBm

Pon2 N2 2 sreziecir s200Em

sum hes Sum 5792637 e 092 dBm ety factor 203

20 dBm

200Bm

10 4B

ousm

ELPEY

20a8m

3048m

40 aBm

s0a8m

<0 4Bm

0aBm

Ref Levsl 30.00 dBm  Offset 4.10 43 REW 1Mz Date: 07.0¢t. 2024 11:68:25

An 40dE SWT 380us VBW 3NHz Made Auio FFT
Detector: RMS, Trace: AVERAGE (Powerl
Port] —
Ponz
m
31
o R
A iy TSR
b S
Sy e
1
CF .03 GHz 30001 pis Span 160.00 MHz

Pot  Type Ret Tr

Xvalue Yovalue  Function  Function Result

Port1 M1 1 5582400 GHz 480 dBm
Portz M2 2 5504550 GHz 502 dBm
sum M3 Sum 5602265 GHz .0.17 dBm. duty factor 2.03

802.11be / 80MHz / Ant.1+Ant.2 / MCSO0 /
5690MHz / Ch138 (UNII-3)

802.11be / 80MHz / Ant.1+Ant.2 / MCSO0 /
5775MHz / Ch155

Ref Leval 30.00 dBm  Offsat 4,10 d3 REW 500 kHz
An “0dB SWT 380us VBW 2MHz
Detector: RMS, Trace: AVERAGE (Power}

Date: 07.0ct.2024 11:58:25
Made Auto FFT

30 dem
Ponl —
Ponz
20 dBm um - —
10 d8m
0aBm -
10 dEm N
20 aEm
<30 a8
40 a8m B |
[sirtvSnemis s navieies|
Ere
T
i

- aem

CF 5.69 GHz 30001 pts ‘Span 160.00 MHz

n Ref Trc  Xwalue  Ywalue  Funation  FunctionResul

Port1 M1 1 5727333 GHz 1133 dBm

Port2 M2 2 5725156 GHz -11.10 dam

sum M3 Sum 5725184 GHz |-6.34 dBm  duty Factor 203

20dBm

20 cBm

10 dBm

aaBm

-10aBm

20 a8m

3048

s0asm

s0a8m

soasm

0aBm

Ref Level 30.00 dBm  Offset 4.10 d3 REW 500 kiz
A 40dB SWT 380us VBW 2 MHz
Detector: RMS, Trace: AVERAGE (Power)

Moda Auto FFT

Port1 —
Port2 —
=
s Ty Pt
ST e N P
I |
P rem i P it gl S o]
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Appendix E. Test Result of Transmitter Radiated Spurious Emission

30 MHz ~1 GHz

Site :HC-CBe4
) Condition :3m  Vertical
Site HC-CBR4 Mode :LF_be8B_TX_
Condition :3m  Horizontal Test By :Ling Chen
Mode :LF_be8@_TX,
Test By  :Ling Chen
4o Level ([dBuvim)
Level (dBuVim)
87.5]
87.5| 75.0)
75 62.5

FCC_CLASS B QP
50.0| 37.5| 1
35| 1 7 3 5 i
2 N & 25.0) 5
25.0| 3 4 125|
125
30 100. 200. 300. 400, 500. 600. 700. 800. 900. 1000
Frequency (MHz)
30 100 200 300 400 500  600.  700.  800.  900. 1000
Frequency (MHz) No. Frequency Llevel  Limit Over Read  Factor  Remark
Line Limit Level
No. Frequency  Level  Limit over Read  Factor  Remark |
Line Limit Level MHz dBuv/m  dBuV/m d8 dBuwv d8
MHz dBuV/m a8 dBuV a8 1 20.004 31.68  40.00 -8.32 38.68 7.08 QP
2 27.75 4358 -15.75 32.57 482 QP
1 125.012 36.81 -6.69  41.63 482 @ 3 2.9 4508 20.98 32028 % op
2 225.019 36.08 415,92 36.44  -6.36 QP 2 %33 ae8 2167 2573 e o
3 363.389 21.65 22435 22.67 s1.e2 QP S .60 as.08  22.3% %.19 251
4 485.433 24.00 222,88 22.15 1.85 QP B %500 4680  -17.10 52 18 642 op
5 540.657 27.03 -18.97  23.79 3.2 Qp
6 945.202 32.03 -13.97 2231 9.72 QP
Note:
1. Level = Read Level + Factor
Note: 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
1. Level = Read Level + Factor 3. Over Limit = Level - Limit Line
2. Factor - Antenna Factor + Cable Loss - Preamp Factor 4. The emission under 3BMHz was not included since
3. Over Limit = Level - Limit Line the emission levels are very low against the limit.
4. The emission under 38MHz was not included since

w

. The other emission levels were very low against the limit.
the emission levels are very low against the limit.

. The other emission levels were very low against the limit.

w
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Above 1 GHz
Site :HC-CBe4 Site :HC-CBe4
Condition :3m  ,Horizontal Condition :3m  ,Vertical
Mode :a_TX 5728MHz Mode ta_TX_5720Miz

Test By  :Brook Cheng

oo Level (dBuVim)

87.5]

750 FCC_15.407_PK_HF

625
FCC_15.407_AY_HF

50 1
375
250

12.5]

1000 4000.  8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000

Test By  :Brook Cheng

Jgplevel (GBuvim)

7.5

750 FCC_15.407_PK_HF

625
FCC_15.407_AV_HF

500 1
375
%40

12.5

1000 4000. 8000, 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000

Frequency (MHz) Frequency (MHz)
No. Frequency  Llevel  Limit Over Read  Factor  Remark No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
Mz dBuV/m  dBuV/m d8 dBuv d8 Mz dBuV/m  dBuV/m dB dBuV dB

Site :HC-CBed Site :HC-CBed

Condition :3m ,Horizontal Condition :3m ,Vertical

RB/VB(kHz):1000 / 3060 RB/VB(kHz):16@0 / 3

Mode 1a_TX_5745MHz Mode 1a_TX_5745MHz

Test By :Ling Chen Test By :Brook Cheng
1.”‘Le\.re\ (dBuVim) 11r|Le>\.re\ (dBuVim)
1138 " 1138

4
97.5( 97.5)
81.3] 81.3)
FCC_OOBE_PK FCC_OOBE_PK
65.0) 65.0|
2 3 5 7 1 56 7
484 fematr " 483 Laa
32.5( 32.5
16.3) 16.3|
5535 5600. 5700. 5800. 5900. 6000. 6035 5535 5600. 5700. 5800. 5900. 6000. 6035
Frequency (MHz) Frequency (MHz)
Mo.  Frequency Level Limit Over Read Factor Remark No.  Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level

MHz dBuV/m dBuV/m dB dBuV dB MHz dBuV/m dBuV/m dB dBuV dB
1 53.68 68.20 -14.52 31.69 21.99 Peak 1 5609.250 52.99 68.20 -15.21 31.06 21.93 Peak
2 53.83 71.17 -18.14 36.97 22.86 Peak 2 5652.500 52.34 70.86 -17.72 30.30 22.04 Peak
3 55.18  1@5.62 -50.44 32.99 22.19 Peak 3 5699.500 54,33 104.83 -50.50 32.14 22.19 Peak
4 187.78  -----m eeeee- 85.46 22.32 Peak 4 5743.250 162.24  ------ - 79.92 22.32 Peak
5 55.11 97.80 -42.69 32.39 2.72 Peak 5 5917.500 55.88 73.76 -17.88 33.06 22.82 Peak
6 54.41 70.61 -16.20 31.58 22.83 Peak 6 5923.000 55.69 69.69 -14.00 32.86 22.83 Peak
7 56.44 68.20 -11.76 33.46 22.98 Peak 7 5968.250 55.73 68.20 -12.47 2.7 22.96 Peak
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Site :HC-CBe4
Condition :3m  ,Horizontal
Mode ra_TX_5745MHz
Test By  :Brook Cheng

Level (dBuvim)

75.0) FCC_15.407_PK_HF

FCC_15.407_AV_HF

1000 4000.  8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)

Ho. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 11490.000 48.32 74.00 -25.68 54.41 -6.89 Peak
2 17235.000 49.91 68.20 -18.29 53.28 -3.37 Peak
Hote:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.

Site :HC-CBR4
Condition :3m ,Vertical
Mode :a_TX_5745MHz

Test By  :Brook Cheng

Level (dBuVim)

FCC_15.407_AV_HF

1000 4000.  8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)

No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 11490.000 47.83 74.00 -26.17 53.92 -6.89 Peak
2 17235.000 50.08 68.20 -18.12 53.45 -3.37 Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.

Factor = Antenna Factor + Cable Loss - Preamp Factor

. Over Limit = Level - Limit Line

. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

. The other emission levels were very low against the limit.

Bwn

w

5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
) Site :HC-CBed
Site :HC-CBo4 Condition :3m  ,Vertical
Condition :3m  ,Horizontal RB/VB(kHz):1060 / 3000
RB/VB(kHz):1000 / 3008 Mode 1a_TX_5785MHz
Mode 1a_TX_5785MHz Test By  :Brook Cheng
13pLevel [@Buvim)
43pLevel (dBuVim)
113.8|
4
113.8 i 97.5]
97.5 81.3|
FCC_OOBE_PK
81.3) 65.0) =
FCC_OOBE_PK . . -
65.0) . 48.8|
o » 325
8.9
163
325
5535 5600. 5700. 5800. 5900. 6000. 6035
16.3) Frequency (MHz)
— P P P o e Mo. Frequency level  Limit Over Read  Factor  Remark
Frequency (Mitz) Line Limit Level
Ho. Frequency Level Limit Over Read Factor Remark Mz dBuv/m dBuv/m aBuv d8
Line Linit Level 1 5627.500 53.45  68.20  -14.75 31.47 21.98  Peak
- - - 2 5655.000 53.45 7191  -18.46 31.39 22.86  Peak
dBuv/m  dBuV/m 8 dBuV d8 3 5690.000 55.67  97.80  -42.73 32.91 22.16  Peak
4 5786.758  182.33 e 79.88 22.45  Peak
1 5586.500 54.17 68.20 -14.83 32.31 21.86 Peak 5 5894.000 56.77 91.14 -34.37 34.02 22.75 Peak
2 5654.000 52.63 71.17 -18.54 30.57 22.06 Peak 6 5923.250 53.94 69.58 -15.56 31.11 22.83 Peak
3 5693.000 54.34 100.02  -45.68 32,17 2217 Peak 7 6004.000 55.86  68.28  -12.48  32.72  23.88  Peak
4 5783.508  107.81 ------ 84.57 22.44  Peak
5 5865.500 55.54 107.86 -52.32 32.86 22.68 Peak Note:
6 5921.500 53.95 70.80 -16.85 31.12 22.83 Peak 1“2‘,21 _ Read Level + Factor
7 5929.000 95.54  68.20  -12.66 32.68 22.86  Peak 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed
Note: to comply with AVG Llimit.
1. Level = Read Level + Factor 5. The other emission levels were very low against the limit.
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D DEKRA

Site tHC-CB@4
Condition :3m ,Horizontal
Mode ra_TX_5785MHz

Test By  :Brook Cheng

4 Level (dBuVim)

750 FOC_15.407_PK_HF

FCC_15.407_AV_HF

375

25.0

12.5)

1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)

Site :HC-CBe4
Condition :3m ,Vertical
Mode 1a_TX_5785MHz

Test By  :Brook Cheng

Level (dBuVim)

87.5|

750 FCC_15.407_PK_HF

Ty e e

FCC_15.407_AV_HF

62.5|

500 1
375
250)

12.5

1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)

FAX : +886-3-582-8958

No.  Frequency Level Limit Over Read Factor Remark
No.  Frequency Level Limit Over Read Factor Remark Line Limit Level
Line Limit Level | e e e e e e e e
————————————————————————————————————————————————————————————————————— MHz dBuV/m  dBuV/m dB dBuV dB
MHz dBuV/m  dBuV/m dB dBuV dB
1 11570.000 48.64 74.00 -25.36 54.68 -6.84 Peak
1 1157@.000 48.56 74.00 -25.44 54.68 -6.04 Peak 2 17355.000 50.53 68.20 -17.67 53.76 -3.23 Peak
2 17355.000 49.89  68.20  -18.31 53.12 -3.23  Peak
Note:
Note: 1. Level = Read Level + Factor
1. Level = Read Level + Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 3. Over Limit = Level - Limit Line
3. Over Limit = Level - Limit Line 4. The peak result complies with AVG limit, AVG result is deemed
4, The peak result complies with AVG limit, AVG result is deemed to comply with AVG limit.
to comply with AVG limit. 5. The other emission levels were very low against the limit.
5. The other emission levels were very low against the limit.
Site :HC-CBB4 Site :HC-CBBA
Condition :3m ,Horizontal Condition :3m ,Vertical
RB/VB(kHz):10008 / 3808 RB/VB(kHz):1000 / 3@0@
Mode :a_TX_5825MHz Mode :a_TX_5825MHz
Test By :ling Chen Test By  :Brook Cheng
130Level @Buvim) 13peve! @Buvim)
113.9 11338
hd 4
97.5 975
#1.3) 313
FCC_OOBE_PK FCC_OOBE_PK
65.0) 65.0)
1 7 1 7
48.8 48.8
32.5 325
16.3) 16.3]
5535 5600. 5700 5800 5900. 6000. 6035 5535 5600 5700. 5800 5900. 6000. 6035
Frequency (MHz) Frequency (MHz)
Ho. Frequency Level Limit Over Read Factor Remark No. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuvV dB MHz dBuV/m dBuV/m dB dBuV dB
1 5616.750 54.21 68.20 -13.99 32.26 21.95 Peak 1 5601.000 53.12 68.20 -15.08 31.22 21.90 Peak
2 5653.500 52.35 70.80 -18.45 38.29 22.06 Peak 2 5652.750 53.e3 70.24 -17.21 30.99 22.04 Peak
3 5706.750 54.32  1@7.09 -52.77 32.11 22.21 Peak 3 5711.250 54.63 . -53.72 32.41 22.22 Peak
4 5823.000 186.09 83.54 22.55 Peak 4 5824.000 181.77 79.22 22.55 Peak
5 5886.750 55.46 -41.85 32.72 22.74 Peak 5 5902.250 55.72 -29.32 32.95 22.77 Peak
3 5924 .000 54.74 68.95 -14.21 31.91 22.83 Peak 3 5924.000 54.01 -14.94 31.18 22.83 Peak
7 5981.750 55.49 08.20 -12.71 32.48 23.01 Peak 7 5935.7%0 55.97 -12.23 33.10 22.87 Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
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Site :HC-CB4
Condition :3m  ,Vertical
Mode :a_TX_5825MHz
Site HC-CBB4 Test By :Brook Cheng
Condition :3m ,Horizontal
Mode ra_TX_5825MHz .+ Level (@BuVim)
Test By  :Brook Cheng
87.5
Level i) L ¥ T R e
625
875 FCC 15407 AV _HF
50.0) 4
375
25.0)
FCC_15.407_AV_HF
5040 T pd 125
315 1000 4000.  8000. 12000. 16000, 20000. 24000. 28000, 32000. 36000. 40000
Frequency (MHz)
250 No. Frequency Level  Limit Over Read  Factor  Remark
Line Limit Level
L 1 S e e N
MHz dBuV/m dBuV/m dB dBuV dB
1000 4000.  8000.  12000. 1suuumz"ueu':1cu‘m§:)uuu‘ 28000. 32000. 36000. 40000 1 11650.000  47.21  74.00  -26.79 53.20 5.99  Ppeak
a ¥ 2 17475.000 49.97 68. -18.23 53.85 -3.08 Peak
No.  Frequency Level Limit Over Read Factor Remark
Line Limit Level Note:
,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, 1. Level = Read Level + Factor
MHz dBuV/m dBuV/m dB dBuV dB 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit - Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed
1 17.77 74 22623 5376  -5.99  Peak to comply with AVG linit.
2 17475.000 49.55 68.20 -18.65 52.63 -3.08 Peak 5. The other emission levels were very low against the limit.

Hote:

1. Level = Read Level + Factor
Factor = Antenna Factor + Cable Loss - Preamp Factor

. Over Limit = Level - Limit Line

. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

. The other emission levels were very low against the limit.

Bowo

w

Site tHC-CB@4 Site tHC-CBO4
Condition :3m  ,Horizontal Condition :3m  ,Vertical
Mode 1be2@_TX_5728MHz Mode 1be20_TX_5720MHz

Test By  :Brook Cheng Test By  :Brook Cheng

Level (dBuVim)

4 g Level (dBuVim) .
87.5 87.5
70 WWM B 11T T Y
625 62.5
FCC 15407 AV_HF FCC 15407 AV HF
50.0 1 50.0 k]
315 37.5
25 250
125 125
1000 4000.  8000. 12000. 16000 20000. 24000. 28000. 32000. 36000. 40000 1000 4000. 8000 12000 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line Limit Level Line Limit Level
dBuv/m  dBuV/m dB dBuV a8 dBuV/m  dBuV/m dB dBuv d8
1 11440.000 48.20  74.08  -25.71 54.49 -6.20  Peak 1 11440.000 47.87 7400 -26.13 54.07 -6.20  Peak
2 17160.000 50.53  68.20  -17.67 53.99 -3.46  Peak 2 17160.000 51.94  68.20  -16.26 55.40 -3.46  Peak

Note: Note:

1. Level - Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit.

1. Level - Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG Llimit.

5. The other emission levels were very low against the limit.
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Site :HC-CB@4
Condition JHorizontal
00 / 3000

Mode :be28_TX_5745MHz
Test By :ling Chen

Level (dBuVim)

Site :HC-CB@4
Condition :3m  ,Vertical
RB/VB(kHz):1800 / 3000
Mode :be20_TX_5745MHz
Test By  :Brook Cheng

Level (dBuVim)

1
113.8] 1135
- 4
97.5) 97.5
813 1.3
FCC_OOBE_PK FCC_OOBE_PK.
65.0 65.0
1 H 1 . :
488 488
325 325
16.3 163
5535 5600. 5700. 5800. 5000. 6000. 6035 5535 5600. 5700. 5800 5000. 6000. 6035
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m d8 dBuv a8 MHz dBuV/m  dBuV/m d8 dBuv d8
1 5568. 53.44 68.20 -14.76 31.64 21.80 Peak 1 5636.500 53.34 68.20 -14.86 31.33 22.01 Peak
2 5651. 52.12 -16.83 30.08 22.04  Peak 2 5655.000 52.84  71.91  -19.07 30.78 22.06  Peak
3 5724.000 55.58 -64.34 33.32 22.26 Peak 3 5702.000 54.62 32.42 22.20 Peak
4 5742.250 106.68  ------  ------ 84.36 22.32 Peak 4 5740.750 102.12 79.81 22.31 Peak
5 5857.250 55.47 -54.70 32.83 22.64  Peak 5 5854.250 55.89 -56.62 33.25 22.64  Peak
6 5923.250 54.81 -15.49 31.18 22.83 Peak 6 5923.000 54.53 -15.16 31.78 22.83 Peak
7 5993.000 55.95 -12.25 32.9 23.05 Peak 7 5969.500 55.21 -12.99 32.23 22.98 Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
Site tHC-CBOA Site tHC-CBO4
Condition :3m  ,Horizontal Condition :3m  ,Vertical
Mode :be2_TX_5745MHz Mode :be20_TX_5745MHz
Test By :Brook Cheng Test By :Brook Cheng
Jopkevel (dBuvim) Level (dBuVim)
7.5 87.5
754 FCC_1540 750 FCC_1540
QLY 1 Y ) S O Y B LT N Y ) A Y B B
625 62.5
FCC 15407 AV_HF FCC 15407 AV HF
50.0 1 50.0) Y
315 37.5
25 250
125 125

1000 4000.  8000. 12000. 16000. 20000. 24000. 28000. 32000.
Frequency (MHz)

No. Frequency  Level  Limit over Read  Factor
Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuv s
1 11490.000 48.83  74.00  -25.17 54.92 -6.09
2 17235.000 50.19  68.20  -18.01 53.56 -3.37
Note:

1. Level - Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG Llimit.

5. The other emission levels were very low against the limit.

36000. 40000

Peak
Peak

1000 4000.  8000. 12000. 16000. 20000. 24000. 28000. 32000.
Frequency (MHz)

36000,

Peak
Peak

40000

No. Frequency  Level  Limit over Read  Factor
Line Limit Level
Mz dBuV/m  dBuV/m a8 dBuV. a8
1 11490.000 47.48  74.00  -26.52 53.57 -6.09
2 17235.000 50.80  68.20  -17.40 54.17 -3.37
Note:

1. Level - Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit.
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Site :HC-CB@4
Condition JHorizontal
00 / 3000

Mode :be28_TX_5785MHz
Test By :ling Chen

Level (dBuVim)

Site

HC-CBOA

1
138 1
97.5
1.3

FCC_OOBE_PK
65.0)
1 " T
85|
32.5
163
5535, 5600, 5700 5800, 5000, 6000, 6035
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuV 8

1 5609.500 54.14 68.28 -14.06 32.21 21.93 Peak
2 5651.250 53.06  69.13 31.62 22.04  Peak
3 5676.000 54.64 87.44 -32.80 32.52 22.12 Peak
4 5782.75@ 107.%6  ------  ------ 85.12 22.44 Peak
5 5903.750 56.15 -27.78 33.37 22.78  Peak
6 5921.000 54.79 -16.38 31.96 22.83 Peak
7 6022.250 55.66 -12.54 32.49 23.17 Peak

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit.

Condition :3m  ,Vertical
RB/VB(kHz):1800 / 3000
Mode :be26_TX_5785MHz
Test By :Brook Cheng

Level (dBuVim)

113.8]
4
97.5|
1.3
FCC_OOBE_PK
65.0)
4 7

8.3

32.5|

16.3]

5535 5600, 5700. 5800 5900, 6000. 6035
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuv dB

1 5578.500 53.34 68.20 -14.86 31.58 21.84 Peak

2 5652.250 52.53  69.87  -17.34 30.49 22.04  Peak

3 5723.000 54.35 117.64 -63.29 32.89 22.26 Peak

4 5782.250 102.11 79.68 22.43 Peak

5 5896.750 55.86 . . 33.10 22.76  Peak

6 5928.500 54.86 71.54 -16.68 32.03 22.83 Peak

7 5969.000 55.36 68.20 -12.84 32.39 22.97 Peak
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit.

Site
Condition
Mode

Test By

Level (dBuVim)

:HC-CBOA
:3m ,Horizonta
:be26_TX_5785MHz
:Brook Cheng

1

FCC_15.40

Site
Condition
Mode

Test By

Level (dBuVim)

:HC-CBO4
3m,Vertical
:be28_TX_5785MHz
:Brook Cheng

FCC_15.40

B 1 111 1 Y R B 11Ty Y

62.5 62.5
FCC_15.407_AV_HF FCC_15.407_AV_HF

50.0 T 50.0 T

7.5 7.5

25.0) 25.0]

12.5 125

1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
)

Frequency (MHz)

No. Frequency  Level  Limit over Read  Factor  Remark
Line Limit Level
MHz dBuv/m  dBuV/m dB dBuv dB
1 11570.00@ 49.26 74.00 -24.74 55.30 -6.04 Peak
2 17355.000 50.84  68.28  -18.16 53.27 -3.23  Peak
Note:

1. Level - Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG Llimit.

5. The other emission levels were very low against the limit

1000 4000.  8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
)

Frequency (MHz)

No. Frequency  Level  Limit over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m dB dBuv dB
1 11570.000 48.17 74.00 -25.83 54.21 -6.04 Peak
2 17355.000 50.17  68.20 -18.03 53.40 -3.23  Peak
Note:

1. Level - Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit
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1.

2
3.
a

. Factor

Site :HC-CB@4
Condition JHorizontal
00 / 3000

Mode :be28_TX_5825MHz
Test By :ling Chen

Level (dBuVim)

1
113.8] n
97.5)
813
FCC_OOBE_PK
65.0
3 7

488
325
16.3

5535 5600. 5700. 5800. 5000. 6000. 6035

Frequency (MHz)
Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m d8 dBuv a8

1 5645.500 53.35  68.20  -14.85 31.32 22,03 Peak
2 5652.250 52.28 -17.59 30.24 22.04  Peak
3 5721.500 53.82 -60.40 31.56 22.26  Peak
4 106.51  ------ oo-oo- 83.95 22.56  Peak
5 55.58 108.14  -52.56 32.01 22.67  Peak
6 55.26  71.35  -16.09 32.43 22.83  Peak
7 5963.750 56.17  68.20  -12.03 33.22 22,95  Peak

Note:

Level = Read Level + Factor
Antenna Factor + Cable Loss - Preamp Factor
Over Limit = Level - Limit Line

. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.
The other emission levels were very low against the limit.

Site :HC-CB@4
Condition :3m  ,Vertical
RB/VB(kHz):1800 / 3000
Mode :be26_TX_5825MHz
Test By  :Brook Cheng

Level (dBuVim)

1135
4
97.5
1.3
FCC_OOBE_PK.
65.0
] 7

488
325
163

5535 5600. 5700. 5800 5000. 6000. 6035

Frequency (MHz)
Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m d8 dBuv d8

1 5600.250 53.32  68.20  -14.88 31.42 21.90  Peak
2 5651.500 52.94  69.32  -16.38 30.90 22.04  Peak
3 5692.500 54.27 32.10 22.17  Peak
4 5819750 101.51 78.97 22,54 Peak
5 5911.500 55.80 . . 32.99 22.81  Peak
6 5920.000 5424 7191 -17.67 31.41 22.83  Peak
7 5934.000 55.67  68.20  -12.53 32.80 22.87  Peak

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed

5.

to comply with AVG limit.
The other emission levels were very low against the limit.

2
3.
1

Site tHC-CB@4
Condition :3m  ,Horizontal
Mode +be2@_TX_5825MHz

Test By :Brook Cheng

Level (dBuVim)

750 FCC_1540

L8 1 I L B e A

FCC_15.407_AV_HF

1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000

Frequency (MHz)

No. Frequency  Level  Limit over Read  Factor  Remark
Line Limit Level
MHz dBuv/m  dBuV/m dB dBuv dB
1  11e50.000 47.27 74.00 -26.73 53.26 -5.99 Peak
2 17475.000 49.89  68.20  -18.31 52.97 -3.88  Peak
Note:
1. Level = Read Level + Factor

. Factor = Antenna Factor + Cable Loss - Preamp Factor

Over Limit = Level - Limit Line

. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG Llimit.
The other emission levels were very low against the limit.

Site tHC-CBO4
Condition :3m  ,Vertical
Mode 1be20_TX_5825MHz

Test By  :Brook Cheng

Level (dBuVim)

750 FCC_1540

L L B B

FCC_15.407_AV_HF

1000 4000.  8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)

No. Frequency  Level  Limit over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m dB dBuv dB
1 11650.000 47.43 74.00 -26.57 53.42 -5.99 Peak
2 17475.000 49.68  68.20 -18.60 52.68 -3.68  Peak
Note:
1. Level = Read Level + Factor

2
3.
1

. Factor = Antenna Factor + Cable Loss - Preamp Factor

Over Limit = Level - Limit Line

. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.
The other emission levels were very low against the Limit.
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Report No.: 2470803R

Site :HC-CBOA Site C-CBed.
Condition :3m  ,Horizontal Condition ,Vertical
Mode 1be20_TX_5845MHz Mode 220_TX_5845MHz
Test By  :Brook Cheng Test By rook Cheng.
Level (dBuV/m) 10qLEve! (dBuVim)
87.5| 87.5|
75.0 FCC_15.407_PK_HF 75.0 FCC_15.407_PK_HF
62.5| 62.5(
FCC_15.407_AV_HF FCC_15.407_AV_HF
50.0) 1 50.0) 1 2
3.5 37.5
25.0) 25.0)
12.5| 12.5|
1000 4000. 8000. 12000. 16000 20000. 24000. 28000 32000. 36000. 40000 1000  4000. 8000. 12000. 16000. 20000 24000. 28000 32000. 36000. 40000
Frequency (MHz) Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark No. Frequency  level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m dB dBuV L] MHz dBuV/m  dBuV/m dB dBuV d8
1 11690.000 47.17  74.00  -26.83 53.15 -5.98  Peak 1 11690.000 48.20  74.00  -25.80 54.18 -5.98  Peak
2 17535.000 50.43  68.20  -17.77 53.41 -2.98  Peak 2 17535.000 48.61  68.20  -19.59 51.59 -2.98  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor - Antenna Factor + Cable Loss - Preamp Factor 2. Factor - Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit - Level - Limit Line 3. Over Limit - Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG Llimit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
Site :HC-CBOA Site C-cBo4
Condition :3m  ,Horizontal Condition :3m  ,Vertical
Mode :bed_TX_5716MHz Mode 240_TX_5710MHz
Test By  :Brook Cheng Test By rook Cheng
JopLevel (dBuvim) JopLevel (dBuVim)
87.5 87.5
75.0) FCC_15.407_PK_HF 75.0 FCC_15407_PK_HF
QLY 1 Y ) S O Y B LT N Y ) A Y B B
62.5| 62.5(
FCC_15.407_AV_HF FCC_15.407_AV_HF
50.0 1 50.0| 1
37.5| 37.5|
25.0 25.0|
12.5| 12.5(
1000  4000. 8000. 12000. 16000 20000. 24000. 28000 32000. 36000. 40000 1000  4000. 8000. 12000. 16000. 20000 24000. 28000 32000. 36000. 40000
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuv s Mz dBuV/m  dBuV/m a8 dBuV. a8
1 11420.000 47.77  74.00  -26.23 54.01 -6.24  Peak 1 11420.000 47.94  74.00  -26.86 54.18 -6.24  Peak
2 17130.000 50.68  68.20  -17.52 54.18 -3.58  Peak 2 17130.000 50.50  68.20  -17.70 54.00 -3.58 Peak
Note: Note:
1. Level - Read Level + Factor 1. Level - Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG Llimit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
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Report No.: 2470803R

D DEKRA

Site :HC-CB@4
Condition JHorizontal
00 / 3000

Mode :bedd_TX_5755MHz
Test By :ling Chen

Level (dBuVim)

Site
Condition

:HC-CB@4
3w ,Vertical

RB/VB(kHz):1000 / 3000

Mode
Test By

Level (dBuVim)

:bed@_TX_5755MHz
:Brook Cheng

1
113.8] 1135
4
97.5) 97.5
813 1.3
FCC_OOBE_PK FCC_OOBE_PK.
65.0 65.0
1 7 9 " 7
488 488
325 325
16.3 163
5535 5600. 5700. 5800. 5000. 6000. 6035 5535 5600. 5700. 5800 5000. 6000. 6035
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m d8 dBuv a8 MHz dBuV/m  dBuV/m d8 dBuv d8
1 53.61 -14.59 31.80 21.81 Peak 1 5628.250 53.57 68.20 -14.63 31.59 21.98 Peak
2 52.72 -17.34 30.68 22.04  Peak 2 5653.500 52.85 30.79 22.06  Peak
3 5715.000 55.94  189.48 -53.46 33.711 22.23 Peak 3 5695.500 54.07 31.%8 22.17 Peak
4 5757.25@ 104.83  ------  ------ 82.48 22.35 Peak 4 5753.000 1e1.14 78.79 22.35 Peak
5 5852.250 55.25 -61.82 32.62 22.63  Peak 5 5893.750 55.50 . . 32.75 22.75  Peak
6 5924.000 54.52 -14.43 31.69 22.83 Peak 6 5922.750 55.81 69.87 .86 32.18 22.83 Peak
7 6022.750 55.36 -12.84 32.19 23.17 Peak 7 6025.750 55.69 68.20 .51 32.51 23.18 Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
Site tHC-CBOA Site tHC-CBO4
Condition :3m  ,Horizontal Condition :3m  ,Vertical
Mode :bed®_TX_5755MHz Mode :be4@_TX_5755MHz
Test By :Brook Cheng Test By :Brook Cheng
Jopkevel (dBuvim) Level (dBuV/m)
7.5 87.5
754 FCC_1540 750 FCC_1540
QLY 1 Y ) S O Y B LT N Y ) A Y B B
625 62.5
FCC 15407 AV_HF FCC 15407 AV HF
50.0) 1 50.0) 1
315 37.5
25 250
125 125

1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000

Frequency (MHz)

No. Frequency  Level  Limit over Read  Factor  Remark
Line Limit Level
MHz dBuv/m  dBuV/m dB dBuv dB
1 11510.00@ 48.83 74.00 -25.17 54.89 -6.06 Peak
2 17265.000 49.98  68.20  -18.22 53.31 -3.33  Peak
Note:

1. Level - Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG Llimit.

5. The other emission levels were very low against the limit.

1000 4000.  8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000

Frequency (MHz)

No. Frequency  Level  Limit over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m dB dBuv dB
1 11510.000 48.47 74.00 -25.53 54.53 -6.06 Peak
2 17265.000 50.30  68.20 -17.90 53.63 -3.33  Peak
Note:

1. Level - Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit.
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Report No.: 2470803R

D DEKRA

Site :HC-CB@4
Condition JHorizontal
00 / 3000

Mode :bedd_TX_5795MHz
Test By :ling Chen

Level (dBuVim)

1
138 i
97.5|
813
FCC_OOBE_PK|
650
7
88| &
32.5|
163
5535 5600. 5700 5800. 5900. 6000. 6035
Frequency (Miz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
Mz dBuV/m  dBuV/m a8 dBuv @&
1 5572.000 54.28 68.28 -13.92 32.47 21.81 Peak
2 5652.250 52.51 -17.36 30.47 22.04  Peak
3 5699.000 54.87 -58.39 31.88 22.18 Peak
4 5799 105.44 - - 82.96 22.48 Peak
5 5872 5570 186.04  -50.34  33.01 22.69  Peak
6 5921 54.93 70.88 -15.87 32.18 22.83 Peak
7 5963.750 55.57 68.20 -12.63 32.62 22.95 Peak
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit.

Site :HC-CB@4
Condition :3m  ,Vertical
RB/VB(kHz):1800 / 3000
Mode :bed@_TX_5795MHz
Test By  :Brook Cheng

Level (dBuVim)

113.8]
4
97.5|
1.3
FCC_OOBE_PK
65.0)
: [ : ;
8.3
32.5|
16.3]
5535 5600, 5700. 5800 5900, 6000. 6035
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuv dB

1 5552.500 53.51 68.20 -14.69 31.75 21.76 Peak
2 5653.000 53.62  70.43  -16.81 31.57 22.05  Peak
3 5682.250 53.87 92.87 -38.20 31.73 22.14 Peak
4 5793.75@ 100.01 77.55 22.46 Peak
5 5854.250 55.64 33.00 22.64  Peak
6 5921.250 54.78 31.87 22.83 Peak
7 6014.250 55.86 32.72 23.14 Peak

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit.

Site tHC-CB@4
Condition :3m  ,Horizontal
Mode +bedB_TX_5795MHz

Test By :Brook Cheng

Level (dBuVim)

750 FCC_1540

L8 1 I L B e A

FCC_15.407_AV_HF

1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000

Frequency (MHz)

No. Frequency  Level  Limit over Read  Factor  Remark
Line Limit Level
MHz dBuv/m  dBuV/m dB dBuv dB
1 11590.000 49.26 74.00 -24.74 55.29 -6.03 Peak
2 17385.000 50.68  68.20  -18.12 53.27 -3.19  Peak
Note:

1. Level - Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG Llimit.

5. The other emission levels were very low against the limit.

Site tHC-CBO4
Condition :3m  ,Vertical
Mode +bedd_TX_5795MHz

Test By :Brook Cheng

Level (dBuVim)

750 FCC_1540

L L B B

FCC_15.407_AV_HF

1000 4000.  8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000

Frequency (MHz)

No. Frequency  Level  Limit over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m dB dBuv dB
1 11590.000 49.24 74.00 -24.7% 55.27 -6.03 Peak
2 17385.000 50.93  68.20 -17.27 54.12 -3.19  Peak
Note:

1. Level - Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit.
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Report No.: 2470803R

D DEKRA

Site HC-CBOd
Condition :3m sHorizontal
Mode 1be80_TX_5698MHz

Test By  :Brook Cheng

Level (dBuVim)

750 FCC_15407_PK_HF

L0 O L 1 I T

FCC_15.407_AV_HF

1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)

No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 11380.000 48.25  74.08  -25.75 54.57 -6.32  Peak
2 17e70.000 50.17 68.20 -18.03 53.73 -3.56 Peak
Note:

1. Level = Read Level + Factor

Site C-CBed.
Condition :3m  ,Vertical
Mode 280_TX_5690MHz
Test By rook Cheng.
Level (dBuVim)
87.5|
75.0 FCC_15.407_PK_HF
62.5(
FCC_15.407_AV_HF
50.0 1
37.5
25.0)
12.5|

1000 4000.  8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)

Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuV B
1 11380.000 49.25 74.00 -24.75 55.57 -6.32 Peak
2 17070.880  49.67  68.20  -18.53  53.23 -3.56  Peak

Note:

1.

Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG Llimit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
Site :HC-CBOA Site C-cBo4
Condition :3m  ,Horizontal Condition ,Vertical
RB/VB(kHz):1000 / 3000 RB/VB(kHz):1600@ / 3000
Mode 1be80_TX_5775MHz Mode 280_TX_5775MHz
Test By :Ling Chen Test By  :Brook Cheng
130Level (dBuVim) 13pLevel ([@BuVim)
134 113.8]
4
7.5 7.5 4
813 813
FCC_OOBE_PK FCC_OOBE_PK
65.0) 3 65.0]
1 n 7 1 . :
488 489
32.5 32.5
16.3 16.3]
5535 5600, 5700 5800, 5800, 6000, 6035 5535 5600, 5700. 5800, 5900, 6000. 6035
Frequency (Miz) Frequency (Miz)
No. Frequency Level Limit Over Read Factor Remark No. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB MHz dBuV/m dBuV/m dB dBuV dB
1 5578.750 53.81  68.20  -14.39 31.97 21.84  Peak 1 5630.250 53.77  68.20  -14.43 31.79 21.98  Peak
2 5652.000 53.44 69.69 -16.25 31.48 22.04 Peak 2 5654.250 52.31 71.35 -19.84 30.25 22.86 Peak
3 5717.500 57.83 110.10  -52.27 35.60 22.23  Peak 3 5706.500 55.60 107.02  -52.02 32.79 2221 Peak
4 5788.000  101.54  ------ 79.09 22.45  Peak 4 5771.750 96.70 - 74.30 22.48  Peak
5 5866.250 57.17  107.65 34.49 22.68 Peak 5 5875.5600 55.59 -49.24 32.89 22.78 Peak
6 5920.000 53.85  71.91  -18.06 31.02 22.83  Peak 6  5921.000 53.76 -17.41 30.93 22.83  Peak
7 6033.500 55.84  68.20  -12.36 32.61 23.23  Peak 7 6017.000 56.19 -12.61 33.04 23.15  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The pesk result complies with AVG limit, AVG result is deemed
to comply with AVG Llimit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
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Report No.: 2470803R

D DEKRA

Site :HC-CB@4
Condition :3m  ,Horizontal
Mode :be8@_TX_5775MHz
Test By  :Brook Cheng

Site :HC-CB@4
Condition :3m  ,Vertical
Mode :be8@_TX_S5775MHz
Test By  :Brook Cheng

Level (dBuVim)

Level (dBuVim)

87.5| 87.5|
75.0 FCC_15.407_PK_HF 75.0 FCC_15.407_PK_HF
62.5| 62.5(
FCC_15.407_AV_HF FCC_15.407_AV_HF
50.0) 1 50.0) 1
3.5 37.5
25.0) 25.0)
12.5| 12.5|
1000 4000. 8000. 12000. 16000 20000. 24000. 28000 32000. 36000. 40000 1000  4000. 8000. 12000. 16000. 20000 24000. 28000 32000. 36000. 40000
Frequency (MHz) Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark No. Frequency  level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m dB dBuV L] MHz dBuV/m  dBuV/m dB dBuV d8
1 11550.000 45.84  74.00  -25.16 54.88 -6.04  Peak 1 11550.000 48.33  74.00  -25.67 54.37 -6.04  Peak
2 17325.000 50.17  68.20  -18.03 53.43 -3.26  Peak 2 17325.000 50.38  68.20  -17.82 53.64 -3.26  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor - Antenna Factor + Cable Loss - Preamp Factor 2. Factor - Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = level - Linit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit.

3. Over Linit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit.
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